EFFECTIVE SERIAL NO. 480XXX-001-GO-01-93

OWNERS MANUAL

800SH
REVISION 1/98

FPART NO, 999939

SERIAL NO.

AUV6 Gluhle GOMPANY

PO BOX 580697, TULSA, OK 74158-0697
4707 N. MINGO ROAD, TULSA, OK 74117
PHONE (918)-836-0463
SALES FAX (918) 438-6688 SERVICE FAX (918) 834-5979
www.aulocrane. com



WARNINGS - READ THIS PAGE!
8005H

WARNING! Federal law (49 cfr part 371) requires that the Final Stage Manufacturer of
a vehicle certify that the vehicle complies with all applicable federal regulations. Any
modifications performed on the vehicle prior to the final stage are also considered
intermediate stage manufacturing and must be certified as to compliance. The installer of
this crane and body is considered one of the manufacturers of the vehicle. As such a
manufacturer, the installer is responsible for compliance with all applicable federal and
state regulations, and is required to certify that the vehicle is in compliance.

WARNING! It is the further responsibility of the installer to comply with the OSHA
Truck Crane Stability Requirements as specified by 29 CFR part 1910.180 (C) (1).

WARNING! NEVER OPERATE THE CRANE NEAR ELECTRICAL
POWER LINES! Death or serious injury will result from boom, line, or load contacting
electric lines. Do not use crane within 10 feet of electric power lines carrying up to 50,000 voits,
One foot additional clearance is required for every additional 30,000 volts or less.

W QRNING' NEVER ..
EXCEED load chart capacities {n.entf:rlmz: of rotation to hoist hook).
un-reel last 5 wraps of cable from drum!

wrap cable around load!
attempt to lift or drag a load from the side! The boom can fail far below its' rated capaciry

weld, modify, or use unauthorized compenents on any Auto Crane unit! This will void any
warranty or liability Also failure of the crane may result
place a chain link on the tip of the hook and try to lift a load!

+ use a sling bar or anything larger than the hook throart that could prevent the hook latch from

closing, thus negating the safety feature!
hold on any pendant Select Switch that will cause unsafe operating conditions!

WARNING! In using a hook with latch, ALWAYS make sure that the hook throat is closed
before lifting a load! Proper attention and common sense applied to the use of the hoist hook and
various slings will prevent possible damage to material being hoisted and may prevent injury to
personnel.

WARNING! Failure to correctly plumb and wire crane can cause inadvertent operation and
damage to crane and/or personnel! -

WARNING! Auto Crane Company remote controlled cranes are not designed or intended to
be used for any applications involving the lifting or moving of personnel.

WARNING! ALWAYS operate the crane in compliance with the load capacity chart.
Do not use the overload shutdown device to determine maximum rated loads, if your crane is

equipped with this type of device.

waming 1/98



10
11

12
13

14
15
16
17
18

19
20

21
22
23
24
25

26
27

§005H SERIES - OWNER'S MANUAL

TABLE OF CONTENTS

INSPECTION, TESTING, & MAINTENANCE .....................

MOUNTING AND INSTALLATION .....ooiiiiiiiiiiireeenneeaaeann,,
S G LY 50 D Lo e W e L R,
CRANE ORIENTATION AND HYDRAULIC HOOKUP ..........c......
AMPLEIFIER SHIUP BROCEDIIRE o mtmr s s et

OPTIMETER- TROUBEESHQOTING -0 viicmimmsnaivsivas
WIRE LINE MAINTENANCE ... cviiaimimmmmaiimneiasis s

HYDRAULIC VALVES, TROUBLESHOOTING ..o vivninansasssiis
LUBRICATION & MAINTENANCE SCHEDULE ......ccccvneeninnn...
PEDRESTAL ASSEMBEN it i s s s s s vl s Svin
BOOM ASBENBLY 5 oiiaauissinstsanssemnmmmmnmnmmessnsmmnsssnnssssms

........................................................

TRAVELING BLOCIKASSEMBLEY <suai ivsimissammsnsimmnyisis:
LOAD CHART

..........................................................

9-9.9.9

LAST PAGE

Revision 6/97



INTRODUCTION
8005H SERIES

Auto Crane products are designed to provide many
years of safe, trouble-free, dependable service when
properly used and maintained.

To assist you in obtaining the best service from
your crane and to avoid untimely crane andfor vehicle
failure, this manual provides the following operating
and service instructions. It is specifically
recommended that all operating and service personnel
consider this manual as mandatory material for reading
and study before operating or servicing Auto crane
products. It is highly recommended that crane owners,
equipment managers and supervisors also read this
manual.

Auto Crane has incorporated several safety features
in the 8005H series cranes for your protection. The
choice of materials and the design of the electrical
system minimizes weight and lengthens durability. The
hydraulic components meel or exceed a 3.5:1 safety
factor. Holding valves prevent the load from dropping
if a hose should fail, A 10u filier in the return line of
the hydraulic system removes dirt and grit that may
cause erratic operation. The reservoir has a 15u air
filter in the filler cap. The pump has a 40 mesh
strainer in the suction line,

For vour convenience the overall dimensions of the
8005H series crane are on the General Dimension
Drawing. Maximum turning radius at both the hoist
motor and the rotation motor are also on that drawing.

Remember, the crane adds weight to the vehicle.
Adding weight may change the driving and riding
charactenstics of the vehicle unless the appropriate
overload spring(s) are installed on the truck. The
payload of the vehicle is reduced by the weight of the
crane. The operator should exercise care when loading
the vehicle. Distributing the payload on the vehicle
evenly will greatly improve the driving and riding
characteristics of the vehicle. A minimum G.V.W. of
20,500 Ibs, is recommended for mounting the 8005H
series cranes.

Auto Crane Company issues a limited
warranty certificate with each unit sold.
See last page for warranty policy.

[t has always been Auto Crane Company policy to
handle all warranty claims we receive as promptly as
possible. If a warranty claim involves discrepant
material or workmanship, Auto Crane will take
immediate corrective action. It is understandable that

Auto Crane company cannot assume responsibility of
liability when it is obvious that our products have been
abused, mis-used, overloaded or otherwise damaged by
inexperienced persons trying to operate the equipment
without reading the manual,

Auto Crane will not assume responsibility
or liability for any modifications or changes
made to unit, or installation of component
parts done without authorization.

Auto Crane maintains a strong distributor nerwork
and a knowledgeable Customer Service Department. In
most cases, an equipment problem is solved via phone
conversation with our customer service department.
The customer service department also has the ability to
bring a local distributor, a regional sales manager, or a
factory serviceman into the solution of an equipment
problem. If, through no fault of Auto crane company, it
is necessary to send an experienced factory serviceman
on a field service call, the rates stated in the Auto Crane
Distributor's Flat Rate Manual will apply.

Auto Crane Company's extensive Research and
Development Program allow our customers lo use the
best equipment on the market. Our Engineering Staff
and our kmowledgeable sales people, are always
available to our customers in solving crane and
winch-type application problems. When in doubt, call
the Auto Crane factory.

DISTRIBUTOR ASSISTANCE:

Should you require any assistance not given in this
manual, we recommend that you consult your nearest
Auto Crane Distributor.  Our distributors  sell
authorized paris and have service depariments that can
solve almost any needed repair

NOTE: THIS MANUAL
SHOULD REMAIN WITH
THE CRANE AT ALL TIMES.

This manual does not cover all maintenance,
operating, or reépair instructions pertinent to all possible
situations. If you require additional information, please
contact the Aute Crane Company at the following
telephone number: (918) 438-2760. The information
contained in the manual is in effect at the time of this
printing. Auto Crane Company reserves the right to
update this material without notice or obligation,

EHINTRO 1/58

1-1.0.0



- IMPORTANT ---
OPERATING PRACTICES & WARNINGS

. Make certain the vehicle meets minimum chassis
requirements. (These requirements do not guarantee
unit stability)

. Make certain the crane is installed per faciory
specifications. Contact your local Distribulor or the
Auto Crane factory if any questions arise,

.Keep the vehicle in as level a position as possible
while loading or unloading.

. ALWAYS set the vehicle emergency brake before
heginning crane operations.

. ALWAYS use outriggers from vehicle to the ground
during crane operation. Make sure they are firmly
positioned on solid footings.

. All load ratings are based on crane capacity, NOT

truck/crane stability,

. Keep objects and personnel clear of crane path during
operation.

#. Keep hoist cable pulled tight at all times,
49 REMEMBER, in lifting a heavy load, the weight can

10,
L1.
12.

13

14.

15

create enough lipping momentum to overturn the
vehicle.

ALWAYS keep load as close to ground as possible.
Ol gears as required.
Periodic adjustment of hoist worm brake may be

required (sce automatic safety brake drawing in this
manual),

Hydraulic hoses need to be inspected frequently for
signs of deterioration, and be replaced as required.

The heist hook is an important item that an operator
should consider and use properly. 1 should be
checked on a daily basis for distortion or cracks.

. ALWAYS store outriggers before road travel,

WARNING!

16

e |

18,

19

20

| N

NEVER OPERATE THE CRANE

WARNING!
NEAR ELECTRICAL POWER LINES! Auo
Crane Company rccommends (hal o crane never be
oy ed closer than 1 feet (2 05mi from power Hacs uf
any point

WARNING! NEVER un-reel lost 3 wraps of cable
from drum!

WARNING! NEVER wrap cable around load!
WARNING! NEVER attempi to lifi or drag o load
from the side! The boom can fadl far below us raved
:.'.']p:ll'.'l[:l

WARNING! NEVER weld. modifv. or usec
unauthorized components on amy Auto Crane unit!
This will void anv warranty or linbility.  Also failure
of the crane may result,

WARNING! NEVER place a chain link on the up
af the hook and try to 1A a load!

WARNING! NEVER usc 2 shing bar or anvihing
larger than the hook throat that could prevent the
hook lawch from closing. thus negating the salety
feature!

WARNING! In wsing a hool with laich. ALWAYS
insurc that the hook throat is closed before lifung 2
load! Proper attenuon and common sense applied 10
the use of the hoist hook and various slings will
prevent possible damage 1o material being hoisied and
iy prevent injury o personnel

WARNING! NEVER hold any pendant Select
Switch an that will cause unsafe operaling condilions!
WARNING! NEVER EXCEED load
capacities {centerline of rotation 1o hoist hook)

char

Auto Crane Company remote controlled, stiff boom cranes
are not designed or intended to be used for any applications
involving the lifting or moving of personnel.

1-2.0.0

SAFTIPS 12557



~— IMPORTANT ---
OPERATION OF UNIT

1. Make sure this manual has been thoroughly read by
all crane operating personnel and supervisors,

2. A routine inspection of the crane should be mandatory
before each operating day. Any defects should be
carrected immediately.

3. AL a job site the vehicle should be positioned so that
the crane can adequately reach the load within the
rated capacity (centerline of rotation to hoist hook).

4. Keep the vehicle as level as possible during operation.

5. For clectric crancs, engage emergency brake and
leave ignilion on with transmission in neutral (or in
park for automatic transmissions). Activale any crane
power swilches. For Auto Crane units requiring
battery and hydraulic operation, enpage emergency
brake, place gear seleclor in neutral, press clulch,
activate PTO, release clutch and after hydraulic fluid
is warm, set throttle control to proper engine speed.

6. Always usc outriggers from the truck to the ground.
Be surc these are firm and adequately positioned.
When rotating, keep load as low to the ground as
possible.

7. Remove pendant control from cab or storage area. On
smaller units, plug pendant into receptacle on crane.
On larger units, remove pendant control from guard
and unwrap cable from boom. Do not operate cranc
until cable is unwound completely. On all cranes,
detach hook from dead man. Crane is now ready for
operation,

8. Always boom up before rotating so the boom will
clear the required boom support.

9. When extending the boom, always maintain clearance
between the boom crown and the traveling block or
hoist hook.

10. Always observe safe and practical operation to avoid
possible accidents.  Refer to Safety Tips and
Precautions.

11. After completing lifting operations, return the boom
to stowed position on the boom support.  Avoid
unneeded pressure on the boom support.

12. Store pendant control on proper location (in cab or on
crane).

13. Return outriggers to stowed position, Make sure they
are pinned in place or jacklegs are returned Lo
compartment,

14. Check work arca for any tools or equipmeni not
stored.

15. Release throtile conirol, depress cluich and disengage
PTO. Deactivate any crang power switches

16. Repart any unusual occurrence during crane operation
that may indicatc required mainienance or repair,

17. NEVER use two cranes 1o support a load too large for
gither crane,

18. Spray all electrical equipment with special corrosion
resistant coating. This eliminates rust or corrosion
due to melting and freezing action of condensation.

OPERATION OF
OUTRIGGERS

For hydraulic outriggers:

1. Shifi crangfoulrigger
"ouirigger” position.

2. While operating the outrigeer control valves
(located on  the  outrigger  cylinders)
simultancously operate the boom-up control
switch. This will allow the hydraulic system to
build pressure,

3. After oulriggers arc  positioned, return
cranefoutrigger selector to "crane” position.

4. Crane is now ready to operate,

control  wvalve to

1-3.0.0

For manual outriggers:
1. Pull lock pins to release jack leg or drop down
outrigger and move to outermost lock position.

2. Make sure lock pins are reinstalled properly

3. Lower outrigger pad to firm ground and adjust
foot to take out slack.

4. Crane is now ready to operate.

BAFTIPS 1297



QUALIFICATIONS FOR AND CONDUCT OF OPERATORS AND
OPERATING PRACTICES

OPERATORS

Cranc operation shall be limited to personnel with the
following minimum qualifications:

A. designated persons

B. trainees under the direct supervision of a

designated person

C. maintenance and test personnel (when it is
necessary in the performance of their duties)

D. inspectors (crane),

2 Mo one other than the personnel specificd above shall

enter the operaling area of a crane with the exception
of persons such as oilers, supervisors, and those
specified persons authorized by supervisors whose
duties require them to do so and then only in the
perfarmance of their duties and with the knowledge of
the operator or other persons.

QUALIFICATIONS FOR OPERATORS

3 Operators shall be required by the employer to pass a

practical operating examination. Qualifications shall
be limited to the specific type of equipment for which
examined.

Operators and operator trainees shall meet the
following physical qualifications:
A. Vision of at least 20/30 sncllen in one eye and
20/50 in the other, with or without corrective
lenses,

B. Ability to distinguish colors, regardless of
position, if colors differentiation is required for
operation.

C. Adequale hearing with or without hearing aid for
the specific operation,

Evidence of physical defects or emational instability
which render a hazard to operator or others, which in
the apinion of the examiner could interfere with the
operator's performance may be sufficient cause for
disqualification. In such cases, specialized clinical or
medical judgment and tests may be required.

Evidence that the operator is subject to seizures or
loss of physical control shall be sufficient reason for
disqualification. Specialized medical tests may be
required to determine these conditions.

7

5

Operators and operator trainees should have normal
depth perception, coordination, and no tendencies to
dizziness or similar undesirable characteristics.

In addition to the above listed requirements, the

aperator shall:

A. Demonstrate the ability to comprehend and
interpret all labels, operator's manuals, safety
codes and other information pertinent to correct
crane aperations.

B. Possess knowledge of emergency procedures and
implementation of same.

C. Demaonstrate to the employer the ability to
operate the specific type of equipment.

D. Be familiar with the applicable safety regulations.

E. Understand responsibility for maintenance
requirements of crane,

Be thoroughly familiar with the cranc and its
control functions.

(:. Understand the operating procedures as outlined
by the manufacturer.

CONDUCT OF OPERATORS

10

12

13

14

1-3.1.0

The operator shall not engage in any practice which
will divert his attention while actually operating the
crane.

Each operator shall be responsible for those
aperations under the operator's direct control.
Whenever there is any doubt as to safety, the operator

shall consult with the supervisor before handling the
loads.

The operator should not leave a suspended load
unattended unless specific precautions have been
instituted and are in place.

If there is a warning sign on the switch or engine
starting controls, the operator shall not close the
switch or start the engine until the warning sign has
been removed by the appointed person.

Before closing the switch or starting the engine, the
operator shall see that all controls are in the "OFF"
or neutral position and all personnel are in the clear.

Il power [ails during operation, the operator shall:

A. move power conirols to the "OFF" or neutral
position.

B. land the suspended load and boom, if practical.

Revision 10/96



QUALIFICATIONS FOR AND CONDUCT OF OPERATORS AND
OPERATING PRACTICES

1. there is no sudden acceleration or
deceleration of the moving load.

15 The operator shall be familiar with the equipment
and its proper care. Il adjustments or repairs are

necessary, the operator shall report the same 2. load, boom or other paris of the crane do not
promptly to the appointed person, and shall also contact any obstruction.
notify the next operator. G. Cranes shall not be used for dragging loads
sideways.
16 All controls shall be tested by the operator at the start H. This standard recognizes that articulating boom

of each shift. If any controls do not operate properly,
they shall be adjusted or repaired before operations
arc begun.

cranes are designed and intended for handling
materials. They do not meet personnel lift or
clevator requirements. Therefore, no lifting,
lowering, swinging or traveling shall be done
while a persan is on the hook or load, Hook
attached suspended work platforms (baskets)
shall not be used with cranes covered by this

17 Stahilizers shall be visible to the operator while
extending or setting unless operator is assisted by a
signal person.

OPERATING PRACTICES standard. Work platforms attached to the hoom
must be approved hy crane manufacturer.

HANDLING THE LOAD I. The operator should avoid carrying loads over
people.

18 Size of load J. When the crane is so equipped, the stabilizers

shall be fully extended and set. Blocking under

A. No crane shall be loaded beyond the rated load stabilizers shall meet the requirements as follows:

except for test purposes.

B. The load to be lifted is to be within the rated load
of the crane and its existing configuration.

1. strong enough to prevent crushing.

2. ol such thickness, width and length as to

z completely support the stabilizer pad.
C. When loads which are not accurately known are 3

to be lifted, the person responsible for the job
shall ascertain that the weight of the load does not

K. Firm footing under all tires, or individual
stabilizer pads should be level. Where such a

exceed the crane rated load at the radius at which footing is not otherwise supplied, it should be
the load Is to be Bted: provided by timbers, cribbing, or other structural
members to distribute the load so as to not exceed
19 Attaching the load allowable bearing capacity or the underlying
A. The load shall be attached to the hook by means ARAGSEIS
of slings or other devices of sufficient capacity. L. In t?nslt, the boom shall be earried in stowed
position.

B. Haoist rape shall not be wrapped around the load.
M. When rotating the crane, sudden starts and stops

20 Moving the load shall be avoided. rotational speed shall be such
that the load does not swing out beyond the
radius at which it can be controlled.

N. The crane shall not be transported with a load on
the hook unless recommended by the
manufacturer.

A. The operator shall determine that:

B. The crane is level and, where necessary, the
vehicle/carrier is blocked properly.

C. The load is well sccured and balanced in the sling

or lifting device before it is lifted more 1l f
AR $ e 0. No person should be permitted to stand or pass

- under a suspended load.
D. Means are provided to hold the vehicle stationary

while operating the crane. 21 Stowing procedure. Follow the manufacturer's
E. Before starting to lift, the hook shall brought over procedure and sequence when stowing and

the load in such a manner as to minimize un-stowing the crane.

swinging.

F. During lifting care shall be taken that:

1-3.1.1 Revision 1056



QUALIFICATIONS FOR AND CONDUCT OF OPERATORS AND
OPERATING PRACTICES

MISCELLANEQUS

OPERATING NEAR ELECTRICAL POWER

LINES

22

Cranes shall be operated so that no part of the crane

)
I
I

THIL AEA LD B AVDSDED

e

or load enters into the danger zone shown in figure 1.

EXCEPTIONS

22

24

25

26

A. The danger zone may be entered after
confirmation by an appointed person that the
electrical distribution and transmission lines have
been de-energized and visibly grounded at the
point of work; or

B. The danger zone may be entered il insulating
barriers (not a part of nor an attachment to the
crane) have been erected to prevent physical
contact with the lines,

For lines rated 50 kV or below, minimum clearance
between the lines and any part of the crane or load

(including handling appendages) shall be 10 ft. (3 m).
For higher voltages, see Table 1.

Caution shall be exereised when working near
overhead lines, because they can move horizontally or
vertically due to wind, moving the danger zone to new
positions.

In transit with no load and boom lowered the
clearance shall be specified in table 1.

A qualified signalperson shall be assigned to observe
the clearance and give warning before approaching
the above limits.

1-312

A. Any overhead wire shall be considered to be an
energized line unless and until the person owning
such line or the electrical utility authorities verify
that it is not and enerpized line,

B. Exceptions to this procedure, if approved by the
owner of the electrical lines, may be granted by
the administrative authority if alternate
procedure provides equivalent protection and is
set forth in writing.

C. Durable signs shall be installed at the operator's
station and of the outside of the crane, warning
that electrocution or serious bodily injury may
oceur unless a minimum clearance of 10 ft. (3 m)
is maintained between the crane or the load being
handled and energized power lines, Greater
clearances are required because of higher voltage
as stated in above. These signs shall be revised but
not removed when local jurisdiction requires
greater clearances.

TABLE 1

minimum reguired
clearance

nermal vollage, kY
(phase to phase) ft ()

when operating near high voltage power lines

over to 50 10 (3.05)
over 50 to 200 15 (4.6)
over 200 to 350 20 (6.1)
over 350 to 500 25 (7.62)
over 500 to 750 35 (10.67)
over 750 to 1000 45 (13.72)

aver to 0.75 4 (1.22)
over 0.75 to 50 6 (1.83)
over 50 to 345 10 (3.83)
over 345 to 750 16 (4.87)
over 750 to 1000 20 (6.1)

Revision 10/96



INSPECTION, TESTING AND MAINTENANCE
GENERAL

INSPECTION CLASSIFICATION

1 Initial inspection. Prior to initial use, all new, al-
tered, modified or extensively repaired cranes
shall be inspected by a designated person to in-

sure compliance with provisions of this standard.

2 Regular inspection. Inspection procedure for
cranes in regular service is divided into two gen-
eral classifications based upon the intervals at
which inspection should be performed. The in-
tervals in turn are dependent upon the nature of
the components of the crane and the degree of
their exposure to wear, deterioration, or mal-
function. The two general classifications are
herein designated as "frequent” and "periodic”
with respective intervals between inspections as
defined below.

A, frequent inspection - daily to monthly
intervals.

B. periodic inspection - one to twelve intervals,
or as specifically recommended by the
manufacturer.

FREQUENT INSPECTION

3 Inspection shall be performed by designated
personnel.

A, control mechanisms for maladjustment in-
terfering with proper operation - daily, when
used;

B. control mechanisms for excessive wear of
components and contamination by lubricants
or other foreign matter;

C. safety devices for malfunction;

). all hydraulic hoses, particularly those which
flex in normal operation of crane functions,
should be visually inspected once every
working day, when used;

E. hooks and latches for deformation, chemical
amage, cracks, and wear. Refer to
ANSI/ASME B30.10;

1-3.2.0

F. rope reeving for compliance with crane
manufacturer's specifications, if optional
winch is used;

G. electrical apparatus for malfunctioning,
signs of excessive deterioration, dirt and
moisture accumulation;

H. hydraulic system for proper oil level and
leaks daily;

I. tires for recommended inflation pressure,
cuts and loose wheel nuts;

J. connecting pins and locking device for wear
and damage;

PERIODIC INSPECTION

4 Deformed, cracked or corroded members in the
crane structure and carrier;

5 Loose bolts, particularly mounting bolts;
6 Cracked or worn sheaves and drums;

7 Worn, cracked, or distorted parts such as pins,
bearings, shafts, gears, rollers and devices;

8 Excessive wear on brake and clutch system parts
and lining;

Y Crane hooks inspected for cracks;

10 Travel steering, braking, and locking devices, for
mallunction;

11 Excessively worn or damaged tires;
12 Hydraulic and pneumatic hase, fittings, and tub-
ing inspection;

A. evidence of leakage at the surface of the
flexible hose or its junction with metal and
coupling;

B. blistering, or abnormal deformation to the
outer covering of the hydraulic or pneumatic
hose;

Revision 9/94






Operational crane test results shall be made
available to an appointed person.

MAINTENANCE
PREVENTIVE MAINTENANCE

22 Before adjustment and repairs are started on a
crane, the following precautions shall be taken
as applicable:

A. crane placed where it will cause the least in-
terference with other equipment or
operations;

B. all controls at the "off™ position;
C. starting means rendered inoperative;

D, boom lowered to the ground if possible or
otherwise secured against dropping;

E. relieve hydraulic oil pressure from all hy-
draulic eircuits before loosening or removing
hydraulic components.

23 Warnping or "OUT OF ORDER" signs shall be
placed on the crane controls,

24 After adjustments and repairs have been made,
the crane shall not be returned to service until
all guards have been reinstalled, trapped air re-
moved from hydraulic system (if required),
safety devices reactivated, and maintenance
equipment removed.

ADJUSTMENTS AND REPAIRS

25 Any hazardous conditions disclosed by the in-
spection requirements shall be corrected before
operation of erane is resumed, Adjustments and
repairs shall be done only by designated
personnel.

26 Adjustments shall be maintained to assure cor-
rect functioning of components, The following
are examples:

A. functional operating mechanism;
B. safety devices;

C. control systems;

1-32.2

27 Repairs or replacements shall be provided as
needed for operation.

The following are examples:

A. critical parts of functional operating mecha-
nisms which are cracked, broken, corroded,
bent, or excessively worn;

B. critical parts of the crane structure which
are cracked, bent, broken, or excessively
corroded;

C. erane hooks showing cracks, damage, or cor-
rosion shall be taken out of service. Repairs
by welding are not recommended.

28 Instructions shall be provided by the manufac-
turer for the removal of air from hydraulic
circuits.

LUBRICATION

All moving parts of the crane, for which lubrication
is specified, should be regularly lubricated per the
manufacturer’s recommendations and procedures.

ROPE INSPECTION

29 Frequent Inspection

A. All running ropes in service should be visu-
ally inspected once each working day. A vis-
ual inspection shall consist of observation of
all rope which can be in use during the days
operations. These visual observations should
be considered with discovering gross damage
such as listed below, which may be an imme-
diate hazard;

1. distortion of the rope such as Kinking,
crushing, un-stranding, birdeaging, main
strand displacement, or core protrusion. Loss
of rope diameter in a short length or
unevenness of outer strands should be
replaced;

2. gencral corrosion;
3. broken or cut strands;

4. number, distribution and type of visible broken
wires. When such damage is discovered, the
rope shall cither be removed from service or
given as inspection.

B. Care shall be taken when inspecting sections
of rapid deterioration such as flange points,

Revision /94



crossover points, and repetitive pickup
points on drums.

30 Periodic inspection

A. the inspection frequency shall be determined
by a qualified person and shall be based on
such factors as:

1. expected rope life as determined by experience
on the particular installation or similar
installations;

2. severity of environment;

3. percentage of capacity lifts;
4. frequency rates of operation;
5. exposure to shock loads;

Inspection need not be at equal calendar intervals
and should be more frequent as the rope
approaches the end of it's service life. This
inspection shall be made at least annually.

B. Periodic inspection shall be performed by a
designated person. This inspection shall
cover the entire length of the rope. Only the
surface wires need be inspected. No attempt
should be made to open the rope. Any dete-
rioration results in appreciable loss of origi-
nal strength, such as described below, shall
be noted and determination made as to
whether use of the rope would constitute a
hazard: points listed above reduction of rope
diameter below nominal diameter due to loss
of core support, internal or external corro-
sion, or wear of outside wires; severely cor-
roded, eracked, bent, worn or improperly
applied connections;

C. Care shall be taken when inspecting sections
subject to rapid deterioration such as the
following:

1. sections in contact with saddles, equalizer
sheaves, or other sheaves where rope travel is
limited;

2. sections of the rope at or near lerminal ends

where corroded or broken wires may protrude.

ROPE REPLACEMENT

31 No precise rules can be given for determination
of the exact time for replacement of rope, since
many variable factors are involved.

Continued use in this respect depends upon good
judgement by a designated person in evaluating

1-3.2.3

remaining strength in a used rope after allowance
for deterioration disclosed by inspection.
Continued rope operation depends upon this
remaining strength.

32 Conditions such as the following shall be reason
for questioning continued use of the rope or in-
creasing the frequency of inspection:

A. in running ropes, six randomly distributed
broken wires in one lay or three broken
wires in one strand in one lay:

B. one outer wire broken at the contact point
with the core of the rope structure and pro-
trudes or loops out of the rope structure. Ad-
ditional inspection of this section is required.

C. wear of one third of the original diameter of
the outside individual wire.

D. kinking, crushing, birdcaging, or any other
damage resulting in distortion of the rope
structure.

E. evidence of any heat damage from any cause.

F. reduction from nominal diameter of more
than 1/64 in. (0.4mm) for diameters up to
and including 5/16 in. (8 mm), 1/32 in. (0.8
mm) for diameter 3/8 in, (9.5 mm) to and in-
cluding 1/2 in. (13 mm), 3/64 in. (1.2 mm)
for diameter 9/16 in. (14.5 mm) to and in-
cluding 3/4 in. (19 mm). 1/16 in. (1.6 mm) for
diameter 7/8 in. (22 mm) to and including
11/8 in. (29 mm), 3/32 in. (2.4 mm) for di-
ameters 11/4 in. (32 mm) to and including
11/2 in. (38 mm).

G. In standing ropes, more than two broken
wires in one lay in sections beyond end con-
nections or more than one broken wire at an
end connection.

H. Replacement rope shall have a strength rat-
ing at least as great as the original rope fur-
nished or recommended by the crane
manufacturer. Any deviation from the origi-
nal size, grade, or construction shall be
specified by a rope manufacturer, or a quali-
fied person.

33 Rope not in regular use: all rope which has been
idle for a period of a month or more due to shut-
down or storage of a crane on which it is

Revision 8/94






NOTES




MOUNTING and INSTALLATION 8005H

1. CHECK TO MAKE SURE THE FOLLOWING ITEMS ARE WITH YOUR CRANE:

ITEM PART NO. DESCRIPTION
1. 360603000 SWIVEL BLOCK
2, 480157000 VENTED RELIEF VALVE
3. 480022000 PUMP ASSEMBLY (OPTIONAL)
4. 999939000 OWNERS MANUAL
5. 015104000 BOLT — 7/8 NF x §", GRD 8, (4 REQ'D)

2. PRESSURE AND RETURN HOSES ARE NOT FURNISHED WITH THIS CRANE. THE HOSES MUST BE
PROVIDED BY THE INSTALLER AND THE LENGTHS DETERMINED AT INSTALLATION.

REQUIREMENTS FOR INSTALLATION USING 8 GALLON RESERVOIR W/INTEGRAL RELIEF VALVE
AND AUTO CRANE PROVIDED PUMF
(REF. DWG AW-017 & AW-480150)

A.RETURN LINE FROM CRANE TO RESERVOIR (IN COMPARTMENT): £ SAE 100RZ (CR
EQUIVALENT). HQSE LENGTH IS DETERMINED BY INSTALLER. RETURN LINES LONGER
THAN & FEET SHOULD BE SIZE -12. HOSE END FITTINGS ARE -8 JIC FEMALE SWIVEL (CRANE
END) AND -10 JIC FEMALE SWIVEL (RESERVOIR END).

B. PRESSURE LINE FROM VENTED RELIEF VALVE TO CRANE: -8 SAE 100R2 (OR EQUIVALENT).
HOSE LENGTH IS DETERMINED BY INSTALLER. HOSE END FITTINGS ARE BOTH -8 JIC
FEMALE SWIVEL. NOTE: CRANE MUST USE RELIEF VALVE P/N 480157, WHICH IS PROVIDED.

C. SUCTION HOSE FROM PUMP TO RESERVOIR: -16 HYDRAULIC SUCTION HOSE WITH TOW (2)
-16 HOSE CLAMPS ON EACH END.

D. PRESSURE LINE FROM PUMP TD VENTED RELIEF VALVE (LOCATED ON RESERVOIR) : -12
SAE 100R2 (OR EQUIVALENT). HOSE LENGTH IS DETERMINED BY INSTALLER. HOSE END
FITTINGS ARE BOTH -10 JIC FEMALE SWIVEL.

NOTE:

REFER TO OWNERS MANUAL FOR ADDITIONAL INSTALLATION INFORMATION, AND OTHER
RESERVOIR AND PUMP COMBINATIONS.

3. CRANE MUST EE PROVIDED WITH A FLOW OF 8 GALLONS PER MINUTE. EXCESS FLOW WILL CAUSE
ERRATIC OPERATION, AND TOO LITTLE FLOW WILL CAUSE POOR CRANE OPERATION.
4. MAKE SURE MOUNTING SURFACE IS PROPERLY REINFORCED TO WITHSTAND 50,000 FT-LE

CAPACITY LOADING OF CRANE AND THAT OUTRIGGERS ARE USED TO PROVIDE TOTAL STABILITY
FOR THE TRUCHK.

5. MAKE SURE THE MOUNTING BOLTS ARE 7/8x5,

15/16 DIA, 4 PLCS
GRADE 8. TORQUE BOLTS TO 440 FT-LES (DRY), /
6. WHEN CRANE IS NOT IN OPERATION, A BOOM * f‘r-x =
SUPPORT SHOULD ALWAYS BE USED. TRAVELING
BLOCK SHOULD BE CONNECTED TO HOOK LOOP, B LG O LT
7. ALWAYS USE CABLE LOOPS ON SIDE OF BOOM AND l 16 3/4
PENDANT GUARD ON SIDE OF PEDESTAL TO STORE - ‘ : B:2/8 |
PENDANT ASSEMBLY, IF THIS TYPE OF STORAGE e T e —L )
APPLIES. J | o
8. THE VEHICLE MUST BE EQUIPPED WITH AN ENGINE p L
SPEED CONTROL AND TACHOMETER. e 34— |—3 3
9. CHECK FOR PRCPER PRESSURE AND RETURN LINE 19 1/2 al
HOOK-UP TO CRANE: PRESSURE PORT IS ON RIGHT
SIDE AS VIEWED FROM THE REAR OF THE CRANE. FORWARD EEEESR-

2-1.0.0



MOUNTING and INSTALLATION 8005H

(CONTINUED)

10. ELECTRICAL HOOK-UP: RUN THE FOLLOWING WIRES THROUGH HOLE IN BASE ASSEMBLY OF
CRANE AND SEAL WITH SILICONE RUBBER TO PREVENT WIRE CHAFING AND LEAKS,

A. CONNECT WIRE FROM DIRECTIONAL VALVE SOLENOID (P/N 480137) TO WHITE WIRE
W/TRACER AT PENDANT CABLE END {(REF. AW-480093].

B. CONNECT POWER CONDUCTOR FROM STARTER SOLENOID TO BLACK WIRE AT BASE OF
CRANE, PASSING THROUGH THE MAIN POWER RELAY. USE THE IN-LINE FUSE PROVIDED.

WARNING! FalLURE TO CORRECTLY PLUMB AND WIRE CRANE CAN CAUSE
INADVERTENT OPERATION AND DAMAGE TO CRANE AND/OR PERSONMNEL!

11. ONCE CRANE AND PLUMBING ARE INSTALLED ON THE TRUCHK, FILL THE RESERVOIR TO TOP OF
SIGHT GLASS (MOBIL DTE 13 or EQUAL). BEFORE OPERATING CRANE CONNECT TOGETHER THE
PRESSURE AND RETURN HOSES GOING TO BASE OF CRANE USING -8 JIC UNION AND ENGAGE PTO
WITH ENGINE RUNNING. ALLOW QIL TO CIRCULATE FOR 15 TO 20 MINUTES. THIS WILL FLUSH
CONTAMINANTS FROM THE SYSTEM BACK TO THE RETURN LINE FILTER.

OPERATE ALL CYLINDERS TO FULL EXTENSION AND RETRACTION A MINIMUM OF SIX TIMES, TO

CAUTION - FAILURE TO USE CLEAN HYDRAULIC HOSES AND COMPONENTS MAY
CONTAMINATE THE CRANE AND HYDRAULIC SYSTEM AND VOID WARRANTY.

BLEED AIR FROM S5YSTEM. RETURN ALL CYLINDERS TO THE STORED POSITION AND DISENGAGE
PTO. REFILL RESERVOIR TO TOP SIGHT GLASS. TO ENSURE 8 GALLONS PER MINUTE (GPM),
INSTALL AN IN-LINE FLOW METER BETWEEN THE CRANE AND THE RESERVOIR IN THE RETURN
HOSE, OR CONFIRM PUMP SPEED IS CORRECT. THE PROPER SPEED FOR AUTO CRANE GEAR
PUMP P/N 480022 |5 1000 RPM, FOR P/N 380030 IT IS 1265 RPM.

12. PROFER PRESSURE SETTING CAN BE ACHIEVED BY, WITH THE PTO DISENGAGED, REMOVING THE
PIPE PLUG ON THE VENTED RELIEF VALVE OR PROPORTIONAL VALVE AND INSTALLING A 2500 PSI
PRESSURE GAUGE. EXTEND THE BOOM "IN" ALL THE WAY AND CONTINUE HOLDING THE SWITCH
ON. FOR PROPORTIONAL SYSTEMS, THE TRIGGER SHOULD BE PULLED COMPLETELY BACK (ON).
READ THE PRESSURE GAUGE AND ADJUST RELIEF VALVE TO READ 2000 PSI. RECHECK
PRESSURE SETTING TO VERIFY ADJUSTMENT.

13. LOAD TEST THE CRANE TO ENSURE PROPER FUNCTIONING AND TRUCK STABILITY.
14. MAKE CERTAIN THE OWNER'S MANUAL IS DELIVERED TO THE CUSTOMER.

15. FOR ADDITIONAL HELP: CALL THE SERVICE DEPARTMENT AT THE AUTO CRANE COMPARNY.
(918) 836-0463 (TULSA, OKLAHOMA)

WARNING

FEDERAL LAW (48 CFR PART 571) REQUIRES THAT THE FINAL STAGE MANUFACTURER OF A
VEHICLE CERTIFY THAT THE VEHICLE COMPLIES WITH ALL APPLICABLE FEDERAL REGULATIONS, ANY
MODIFICATIONS PERFORMED ON THE VEHICLE PRIOR TO THE FINAL STAGE ARFE ALSO CONSIDERED
INTERMEDIATE STAGE MANUFACTURING AND MUST BE CERTIFIED AS TO COMPLIANCE. THE
INSTALLER OF THIS CRANE AND BODY IS CONSIDERED ONE OF THE MANUFACTURERS OF THE
VEHICLE. AS SUCH A MANUFACTURER, THE INSTALLER IS RESPONSIBLE FOR COMPLIANGE WITH ALL
APPLICAELE FEDERAL AND STATE REGULATIONS, AND IS REQUIRED TO CERTIFY THAT THE VEHICLE
I5 IN COMPLIANCE.,

IT IS THE FURTHER RESPONSIBILITY OF THE INSTALLER OF THE CRANE TO COMPLY WITH THE OSHA
TRUCK CRANE STABILITY REQUIREMENTS AS SPECIFIED BY 29 CFR PART 1810.180 (C) (1).




G ROTATION

29

N
N )
& [ I S
44 —’\"@E,:L-’T’# = T
19 - ‘
211/8 22 T
NOTE 'B' —] L~
—{ NOTE 'A' = 124 (10'-4") ¢ ROPE
NOTES:

A. MAX. TURNING RADIUS AT HOIST 26 5/8

B. MAX. TURNING RADIUS AT SWING DRIVE 13 1/2

/— 15/16"8, 4 PLACES

SPECIFICATIONS:
WEIGHT — 1500 LBS

OPERATING PRESSURE - 2000 PSI

OIL FLOW — 8 GPM

14 3/4

i 16 3/4

—

111/8

14 3/4—!

-~ 19 1/2 —

AW-085
GENERAL DIMENSIONS, 8005H

2-1.2.0

R 11/96






EiETualr Baani ol Tring
S St 1 _ L33 HIHHY I ANY NI G350 30 10N 151 ONY

AnDeun 0 IS DAY 30 A0 310 51 [nibid Soil

ASSY LN peE/Z

L - m — .
vomnf 610 MVl Bl T Foed ] somrmiiiy ae

. DHWYEO
A THI Bl 3TWIS JOM OO $I003
JHVHS OHY SHENE TTY 240N

HG008 - AN8W3SSY 3SvE siva| oS GHY SUNS 1Y 2AGraN

Juun R F 30 il F ER0NY

AQ WM
X CRNIIE
TF=L _.u,_m_q__ FEUANIHLO ES3WNN S30NYEI 0N

ANVAINOD INVHO OLNV | 53,.| v oion 3suaiio ssavin

T¥iddLY 40 15N

HOWLAIDED [ onwimva 5] Ao [van
(Z1v0sL)
i m.wﬂh_@mmu_._wu.__;.ﬁ_..m ) M3IIN WOLLOH
[ B81-% /'IdN VI NHALIE ~

=INIOMIIAIMS T o
(E4v052)'d1dN
Bl-%/1dN ¥l
- % 430Na3y i

“5 H3DNA3H

“Bva auvmoL
v

(21¥052) m+

JUNSS3ud-

G-

33y
—— b/ E— -

Oddv | auva | HOLLJIHOS3D HIT

SHOHEIATY BHI

"~ ¥-¥ NOILD3S

B

ELLS]
& F
e

Zed

S.07d g 'dAL (PS00SE) DIr

9Ll-%-"LdN % 'LS 'Haldvay

HOL12NANOD H3IMOd
404 04,034 3ITO0H-

OH HIid

‘OM Junixid

LRl

2-3.0.0



AUTO CRANE'S SUGGESTED BOOM SUPPORT

LEAVE 3/4" CLEARANCE ON EACH SIDE OF BOOM

I/4" PLATE
/

L1/2"X 1 1/2"X 3/716"

ANGLE (REF.) WELD LOOP FOR

TRAVELING BLOCK

HOOKUP. 3/8" ROUND
BAR.

1/4" PLATE

BOOM SUPPORT IS REQUIRED.

AUTO CRANE COMPANY

F.O.BOX %BOERT TULSA OKLAHOMA T&I158-068T
4TOT N. MINGD ROAD 91B-B36-046%

2-4.0.0




INSTALLATION AND SETUP PROCEDURE Page 1 of 2
A DIGITAL PULSE WIDTH AMPLIFIER s

504

INSTALLATION:

1. Install amplifier at a convenient location near the proportional crane terminal strip (ref
Owner's Manual, PROPORTIONAL CRANE WIRING DIAGRAMS) using two screws
and lock nuts provided.

2. Al the 12 station terminal block, disconnect all power to the system.

3. Connect the din connector plug to the proportional valve, making sure the gasket seals
properly. Secure the plug to the proportional valve coil with screw. Attach wires per
applicable wiring diagram.

ATTACH WIRES IN THIS ORDER: (numbers are on 22 station terminal strip)
1. Attach the BLACK wire to terminal "N" (#13)

2. Attach the RED wire to terminal "T" (#10)
3. Attach the WHITE wire to terminal "M" (#12)

4. Attach the GREEN wire to the BROWN wire from the proportional din
connector plug using the bullet connector supplied

CAUTION: FAILURE TO DO SO MAY CAUSE PREMATURE AMPLIFIER
FAILURE AND VOID WARRANT'Y.
+ Observe all connections for proper installation before connecting power to the
terminal block. Proceed to the set-up procedure,

SETUP:

1. Remove four screws on front plate of amplifier and remove front plate.

2. With power on, pull pendant trigger to full on position. Adjust potentiometer adjustment
screw located next to the red light (see Figure 1) until light just turns off, then tum trim
pot back until the light just comes on. The light should stay on during full trigger
movement. Clockwise rotation of the trim pot will turn light off. Counter-clockwise
rotation will turn the light on. This "tunes" the amplifier to the trigger potentiometer.

3. After warming the hydraulic system oil, determine which function should be used to set
the low position switch (ROTATE USES THE LEAST AMOUNT OF PRESSURE).
Activate that function with trigger released, and turn the lower range setting dial
(REF. FIG 1: MARKED WITH "L" ON CIRCUIT BOARD) until the desired speed is
reached. The "Zero" and the "F" on the dial are opposite ends of the switch. To adjust
the low set point, turn CLOCKWISE DIRECTION for INCREASED FLOW,
COUNTER CLOCKWISE DIRECTION for DECREASED FLOW. This adjusts the
"Threshold Speed” for the tripger in the released position.

2-5.0.0



INSTALLATION AND SETUP PROCEDURE

Page 202

DIGITAL PULSE WIDTH AMPLIFIER Ry

594
Cont.

4. Operate the boom up function with trigger pulled back to the maximum position. Tum
the high range setting dial (REF. FIG 1, MARKED WITH "H" ON CIRCUIT BOARD)
until there is a noticeable decrease in speed, then back up one or two notches as desired.
"Zero" is the maximum speed setting and "I" is the most reduced speed setting. To set
the high range dial, turn CLOCKWISE DIRECTION for DECREASED FLOW,
COUNTER CLOCKWISE DIRECTION FOR INCREASED FLOW. This operation
adjusts the trigger "Dead Band" at the fully pulled position.

5. Replace cover and install screws. Make sure the amplifier wiring is secured and does not
interfere with rotating hoses and electrical wiring.

/ LED

POTENTIOMETER
ADJUSTMENT SCREW

\ UPPER RANGE SETTING
LOWER RANGE SETTING

FIGURE 1

2-51.0



NOTES




OVERLOAD SYSTEM / ANTI-2-BLOCK

TROUBLE SHOOTING GUIDE

A

IF THE THREE FUNCTIONS, BOOM DOWN, HOIST UP
AND EXTEND DUT, QUIT WORK'NG, the problem probably lies in ei-

ther the Overload System or the Anti-2-block system or both. [f these three functions are
NOT WORKING and most other functions are, an investigation should be made as follows:
(reference; Figure 1)

1 ANTI-2-BLOCK

A. Unplug the anti-2-block system from the
overload system and connect A and B to by-
pass the anti-2-block system.

[

If the three [unctions work, check conti-
nuity of anti-2-block system using
continuity tester at disconnected Weath-
crpack connectors, and investigate
swilch at end of boom, cable and cable
reel.

If the three functions do not work, con-
tinue on with section #2.

2 LOAD SENSOR (Pressure Switch)

A. With crane unloaded, unplug weatherpack
connector on load sensor wire.

1.

If the three functions work, re-check the
Pressure Switch by taking a ohm read-
ing on the two wires coming from the
Switch. The switch has normally open
contacts, so the reading should be the
maximum. If less than maximum ohm
reading is indicated (usually a dead
short), replace the Switch.

If the three functions do not work, con-
tinue with section #3,

3 RELAY BOX

A. Carefully open the black plastic box lid cov-
ering the overload system timer and relay.

Carefully remove the yellow wire terminal
from tab #1.

1.

If the three functions begin to work,
connect the wire connector (yellow
wire) to a ground to double check the
operation of the relay switch., With the
wire grounded the three functions
should pot work. With the wire un-
grounded the system should work.

If the three functions do not work, re-
place the Relay and re-attach yellow
wire to terminal #1.

If the three functions work with the new
relay when it is installed but not when it
is reconnected to the Time Delay Relay,
re-attach yellow wire to terminal #1 and
continue on with section #4.

4 TIME DELAY RELAY

A. With the black plastic box still open, remove
the wires connected to terminals #6 and #7.
Remove any dirt, corrosion and moisture
from around terminals.

P

If the relay resets after this and the load
sensor has been previously checked,
spray area around terminals with protec-
tive coating before replacing box lid.

If the three functions still do not work,
continue on with Item #B.

B. With the black plastic box still open, remove
the wires connected to terminals #6 and #7.

2-6.0.0

Revision 11/94



OVERLOAD SYSTEM / ANTI-2-BLOCK

TROUBLE SHOOTING GUIDE /2
1. Short between the terminals #6 and #7 i. Operating correctly as above would
with a screwdriver blade. The relay mean the Solid State Timer is operating

properly.
i, If the 5SS Timer does not operate as
above replace the 53 Timer.

should "click" after approximately 2
seconds. When the blade is removed,
the relay should reset in approximately
2 seconds.

5 BE SURE TO RE-CONNECT ALL — L[]
WIRES BEFORE FINAL TESTING! :

FIGURE 1

OPERATING PRINCIPAL: The three functions have their ground wires
passing through the normally closed contacts on the relay. The ground of the
relay coil is connected to the #1 terminal on the Solid State Relay. By connect-
ing terminal #6 and terminal #7 the timing is initiated and the SS Timer "times
out" (1 3/4 seconds) and connects terminal #1 to terminal #2. Terminal #2 is
grounded, which grounds the relay coil and opens the normally closed contacts.
This breaks the ground side of the circuit for the three valve functions. The SS
Timer takes 1 3/4 seconds to reset after the initiation circuit is opened.

2501 Reavision 11/94



=l 5
¥ =
n -
13 ﬁ”%
= TIME DELAY ==
3 _ =
4
-
. DRAIN WIRES
SEE MOTE A e vELLOW = i
575 H
i \
)

16

i

POWER WIRE

OLS GROUND WIRE

DRAIN WIRE

17

18 18

o LOAD SENSOR WRE

BLACK i
j Enm: < LOAD SENSOR WIRE

AW—366986
RELAY BOX ASSEMBLY

2—6.1.0

R 10/96



AW—-366986
RELAY BOX ASSEMBLY

ITEM QTY. | PART NO. DESCRIPTION

1 1 366985 ENCLOSURE, PLASTIC

2 2 366968 CONNECTOR, CORD

3 5 366967 CORD, 3—WIRE 18 AWG WITH DRAIN

4 5 366966 CORD, 2—WIRE 22 AWG WITH DRAIN

5 1 320351 RELAY, SOLID STATE TIMING

6 1 320355 RELAY, DROP OUT

7 1 005901 SCREW, HX HD 1/4—20NC X 1/2 LG.

8 1 020200 WASHER, SP LK 1/4

9 1 015900 NUT, HX 1/4—20NC

10 1 000602 SCREW, ROUND HD #6-32NC X 1 LG.

11 2 015400 NUT, HX #6—32NC

12 7 000405 TERMINAL FLAG

13 1 366978 CONDUCTOR ASSEMBLY (YELLOW)

14 4" BOOSE6 WIRE, RED 18 AWG 600V

15 4" 800568 WIRE, BLACK 18 AWG 600V

16 1 366248 CONN. ASSY WEATHER PACK 1—-WAY MALE 18—20
17 1 366249 CONN. ASSY WEATHER PACK 1—-WAY FEMALE 18—20
18 1 366250 CONN. ASSY WEATHER PACK Z—WAY MALE 18—20
19 1 000601 TERMINAL, RING 10-3/8

20 3 750737 TIE, CABLE

2-6.2.0 R 10/96




OPTIMETER TROUBLE SHOOTING GUIDE
STIFF BOOM CRANES

FOLLOW THE TROUBLE SHOOTING SEQUENCE

1 Obtain the proper wiring diagram and
check wiring.

2 With truck running, check terminal "I"
voltage.

A.If 12 - 13.75 volts, proceed.

B. If not, check for blown fuse or bro-
ken wires.

Install pendant, turn system power on
(eight (8) switch pendants only), and
check terminal "t" for truck voltage.

A. If truck voltage, proceed.

B. If no voltage or low voltage (less
than truck voltage), make sure the
power switch on the eight (8) switch
pendant is in the "on" position. (Does
not apply to four (4) switch pendant.)

C. Then, check for loose connection in
the pendant or a broken wire in the
pendant cable.

Disconnect bullet connector on line
connecting green wire from amplifier to
brown wire from proportional valve din
connector. Then ground brown wire to
a chassis ground. This will send maxi-
mum current thru proportional valve
and should close it completely.

OR

Depress the manual operator pin on top
of the valve with an allen wrench till
valve closes completely.

2-7.0.0

6 Check for proper crane operation.

A. If crane operates properly, proceed.

B. If not, check coil resistance from pin
to pin (should be 5.0 ohms) and from
pin to ground ring on coil (should be
infinite resistance). If resistance is
much different than above, replace
coil, then proceed.

C. Re-connect brown and green wire.

7 Check terminal "m" for 0.5 volts

witrigger released

A. Solid truck voltage at terminal "m"
means a loss of ground. Search the
ground wire for bad connections or
breaks and repair.

B. If more than 0.7 volts or less than 0.2
volts witrigger released, readjust trig-
ger on pot shaft. (Note: care must be
taken when handling the pot assem-
bly to keep from breaking the wires at
their attachment points.)

C. If voltage is correct witrigger re-
leased, smoothly activate trigger
looking for a smooth, gradual in-
crease of voltage to near 5.0 volts at
maximum pulled position (3.5t0 7
volts is OK).

D. If voltage is erratic and jumps up to
truck voltage and back down during
the trigger movement, replace poten-
tiometer assembly.



OPTIMETER TROUBLE SHOOTING GUIDE
STIFF BOOM CRANES

8 Pull trigger and check for red light in-
side amplifier then perform the follow-
ing adjustments with the trigger pulled
to the maximum position:

A. Light off

= Turn small trim pot screw ccw
(left) till light just gets bright,
then stop, (if 10 turns do not turn
light on, look for more than 9
volts at term "m")

B. Light on

= Turn small trim pot screw cw
(right) till light just turns off, then
turn ccw (left) till light just gets
bright, then stop. (If 10 turns do
not turn light off, look for less
than 1 volt at term "m" )

9 Release trigger.
10 Set two adjustment switches ( hi & lo )

to number "4", (One side of the switch
knob has an indicator)

2-7.1.0

11 The LO switch takes the "dead space"
out of the beginning trigger activation,
and will continue to raise the low signal
to give half flow with the trigger at full
released position. The higher the num-
ber or letter (0 thru f), the higher the
flow to the crane with the trigger in the
fully released position.

12 The HI switch takes the "dead space"
out of the full trigger position, and will
continue to lower the high signal to half
the flow at the maximum trigger pulled
position. The higher the number or let-
ter (0 thru f), the lower the flow to the

crane with the trigger in the fully pulled
position.

13 A good starting position would be to
have both switches on the number "4".

NOTE: Both switches on "F" will limit flow to a
median value and not allow any change.



HOILdIHIES0 oW LHYd S0 AlD H3LI

FINACK TOHLNOD S QIDNITOS 204 TL 651154 g L L
ATANISSY FTNC0ON HOLYIOS| lD0=C¥LISL ] L z
gf OMIM "TVNINHAL lolooo Y| 8 b
97 50 X ¥30vHL 18 /M LHM 09 91 '3um |  600-C09008 v | Sl ¥
(OPLIGLMY) AYHIYIO DNINM EEE—D¥ LIS, [y L S

(S39vd Z) SNOWDNULSNI NOUWYTIVISNI| GEG-0FhIGL Q | ] -
SIMIH ONILODHSI1BN0H] G66-0P LIS i | 7

("434) I31avwD

€00-B6SLISL N/ d
ININAIV 143

F1NAON
318v2/% QIONI0S
s,N/d LN3W30oY 143y (¢

. aveg JILSY1d ¥ NI
(£ # 9 'S SW3LI) NOILYLINIWNND0QA diHS ('€

¢66) '330 NYHL 030NA0Hd 3TALS 410 40
SLy¥d LN3W3DV1d3y ¥04 0'V'8-¢ 39vd 335 (2

Z00—-651L1SL
LO0—6SLLISL

(*434) 378v2

€661 'NYIM 3AILD3443
NOLLONAQONd LYVLS TIM NOISH3A M3N SIHL ('L /™ QIONTI0S
; LO0-6511SL N/d
'S3LON LINIWIDV1dIY

iy

[
&

(*434) Fnaow y
Z00-6SLISL N/d il

IN3W30V1d3y

R 6/95

AW-180
THROTTLE SOLENOID ASSY
2-8.0.0







THROTTLE CONTROL SOLENOID

INSTALLATION

LOCATION

Follow these simple rules to properly
locate your throttle control kit:

1 Mount the solenoid off the engine but within
46 inches of the throttle lever, to avoid
engine vibration and high temperature
components (more than 257 °F [125 °C]).

2 Mount control module out of the engine
compartment if possible. If not possible,
mount the module as far away from high
temperature components as possible,
Maximum temperature range is 185 °F (85
°C).

3 Route the flexible cable away from high
temperature (220° F [105° C]) components
such as exhaust manifolds.

4 Avoid sharp bends in flexible cable. Bends
should form a smooth arc (360" maximum)
with a radius of 5 inches minimum.

CONTROLLING THE SOLENOQID
THROTTLE KIT

The throttle kit can be controlled remotely

by applying a low current 12 VDC signal to
the module "AUX" terminal.

Examples of activating signals are an air
compressor pressure switch or a crane
"dump valve" coil.

MOUNTING PROCEDURES

Use the following procedure to mount your
throttle controller:

1 Mount the solenoid and control module

according to the recommendations in the
"LOCATION" instructions.

2 Electrically connect the solenoid to the
control module and power source according
to the wiring diagram.

3 Mount the cable bracket and fasten the cable
sheath to the bracket using the collar nut so
the sheath does not turn  during idle
adjustment,

SET HIGH ENGINE IDLE SPEED NOTE:

Do not leave the aluminum adjustment nut
tight against the solenoid body since this
does not allow the cable to float.

1 Make sure the jam nut is loose and turn the
aluminum adjustment nut clockwise until
the high engine idle speed is reached.

2 Tighten the jam nut.

3 Check the throttle speed controller operation
by rechecking the "normal" engine idle
speed with the solenoid de-activated and the
high engine idle speed with the solenoid
activated.

SYSTEM OPERATION

The control module allows the solenoid to
operate as a continuous duty device.
When the module is wired as
recommended, applying 12 VDC to the
“"AUX" terminal applies voltage to the
hold-in and pull-in coil of the solenoid.
After 0.5 to 0.75 seconds, power is
automatically removed from the pull-in
coil. Power will remain at the hold-in coil

2-8.2.0



THI_?OTTLE CONTROL SOLENOID
INSTALLATION

until the 12 VDC signal is removed from
the "AUX" terminal.

WARNING !! To avoid control module
damage, always disconnect the module
when you jump-start the vehicle with
voltages that exceed 32 VDC.

TROUBLESHOOTING HINTS

If solenoid will not engage, check the
following:

1 Check the stranded pull cable for damage
(e.g., melted or erimped sheath)

2 Check the stranded pull cable for binding.

3 Check system voltage at the "+HOT" and
"+AUX" terminals.

4 Check module terminals for proper voltage
and operation. If the module does not meet
the specifications shown below, replace it.

GND Chassis Ground

+HOT 12 VDC at all times

+AUX 12 VDC required to activate
solenoid

A RED |12 VDC when signal is present

at "AUX" terminal
BWHT [12VDC for0.5t00.75

seconds after signal at "AUX"
terminal is present

C BLK |Common for solenoid

CONTROL MODULE VOLTAGE MEASUREMENTS

2-8.3.0

Check solenoid resistance (remove wires
from module). IT resistance is not within
specifications listed below, replace the

A. White to Black wire - 0.17 ohms

B. Red to Black wire - 13 ohms

solenoid.

y Make sure you have used the recommended

wire length and gage (refer to the chart on
AWT51140)

Be sure cable is not bent beyond guidelines.
Check for proper adjustments.

Contact Auto Crane Company if you are
unable to resolve the problem.



‘4ISN 38 AYN JuEM 0¥ 81-91

IINIFHEND MOT 40 3SNYI3E TVILIMD LON

S IMNAON I0HLNOD IHL 40 TvNING3L
KN¥, OL HLONIT aNv 3ZIS 3uM 3HL (¢

ﬁfccmﬂ
034dint3 0S 41 3Incon Jodwnos K
WOMS dNO M3dWNP TYLIW 3AOW3Y (T

*HOS5IUdN0D WY NY DNISN LON i
WYHOYIO NO HOLMS 34NSS3dd # #0078
HOLYI0S| O¥VO3NSIO "HOSSIHHWOD Hiv

NY LNOHLIM O HLW NOLYTIVLSNI

JOMLNOD 03345 SMOHS WvHowid SIHL ('L

31NJOW
8¥-—-0055

clAalbY—Elad
QIONI05
YLL3BNOUL

W or

W SZ

U9l i ot oangL

B3 3

0o g

00 01 o2 7l

‘Wohua) aum 518 0. PUD _LHM B.
snid yibua] adm _1OH+, PUR _OND-, 49 9301

(1) HLONTT 3uM TVLOL WNNIXYA

(LY¥¥HD 33S) HOSS3UIN0D HIY
20A ZL +

LNVON3d NOLLNE +

LNVUN3d
NMOLLNE 8

H3M0d

INIWLSNrOY
WANIANTY \\..\J

(TYNOLE0d0Yd) LNIWLYYINOD
JNYHD NI ¥I07T8 TTYNINMEL

HOLIMS 3¥NSs3dd

(40SSIUdN0D
/% @3sn AND)
%0078 HOLYIO0S

dl /% 3LIHM

(3InyA anna)
INTWA 43M3Y
318VLNIA 3NVED

1NN WYl

3NV 40
.,./_ 35vE NHHL
LR

(*d0Md—NON)
HOLDI3NNOD NIC

("dOdd—NON)
LNYON3d 904 LOH

I\\ ‘d0¥d—NON

AW—-751140
SPEED CONTROL KIT

R 11/93

2—-B.4.0



NOTES




To 12 Vol T S16nA 1

s‘{’ﬁ TO SWITCHED
OSITIVE
TO TERMINAL BLOCK M 12VvDC POSI
SO "5
= oy
4 .
f"””
10

TO TRUCK, NOT USED =
STARTER

SOLENGID

ENGINE START RELAY

TQ TERMINAL BLOCK

INSTALL IM LINE TO
IGNITION COIL (GAS)
IMSTALL IN LINE TO
FUEL SOL. (DIESEL)

HEM QTY P/N DESCRIPTION ITEM QTY BN DESCRIPTION
1 2 320355  RELAY, 12V 6 3 000501  TERMINAL, RING 5/16
2 2 320363 PLUG, RELAY 7 &' 800595 WIRE, 16GA, GREEN
3 10 320357 CONN., FEM SPD LOCK 8 49" BO0590 WIRE, 16GA, BLACK
4 2 480495 TERMINAL, FLG'D SPADE 89 17° B00593 WIRE, 16GA, RED
5 5 000402  TERMINAL, RING 1/4 10 35" BO0594 WRE, 16GA, BLUE
AW—480533
RELAY KIT

ENGINE START/STOP

2--9.0.0

R 8/94



_— TO SWITCHED
12VDC POSITIVE

TO "P" POSITION ON
TERMINAL BLOCK

\

4
PD\'}FEER FOR v/
AUXILIARY
FUNCTION =3
.-""'-FF.--.-F.E
4
? B
AUXILIARY RELAY
ITEM OTY P/N DESCRIPTION ITEM QTY PB/N DESCRIPTION
320355  RELAY, 12V 1 000501 TERMINAL, RING 5/16

&
320363 PLUG, RELAY 7 38" 800595 WIRE, 16GA, GREEN
320357  CONM., FEM SPD LOCK 8 10" B0O0593 WIRE, 16GA, RED
oo TERMINAL, RING #6 g 25" B00592 WIRE, 16GA, WHITE
000402  TERMINAL, RING 1/4

S S S I -
- b3 N =k s

AW-480534
RELAY KIT
AUXILIARY

2-9.1.0 R 8/94



LIFE)F WIRELINE

So many variable factors can cause the
deterioration of wire line cable that it is not
possible to determine a definite life expec-
tancy. Some of these factors are:

1. Load being handled
2. Corrosive conditions
3. Maintenance of the unit

A.Keep the sheaves turning freely

B.Maintain tension on cable to in-
sure proper spooling

C.Avoid kinks in cable

D.Avoid abrasive action and con-
tact with sharp corners

4. Frequency of use

3-1.0.0

Auto Crane units, with 8000 pound ratings,
use 3/8 inch diameter galvanized pre-
formed 7 x 19 aircraft cable. This cable
has a working strength, when new, of
14,400 pounds. Itis recommended when
4000 pound loads are exceeded to use a
two part line with a traveling block. This
will ensure a 3.6 to 1 safety factor when
the cable is new.

Keeping the above factor of safety in mind
and knowing the kind of loads that will be
handled, the user can determine by in-
spection of the cable as to when it should
be replaced.

Items to look for while inspecting the ca-
bles are:

1. Broken strands
2. Kinks and flattened sections

3. Corrosion and abrasion

Hevision 12/84



NOTES




HYDRAULICS -8005H

Counterbalance Valve Adjustment

With PTO disenpaped and boom properly
supported, remove O-ring plug (item 17)
shown on Boom-Up illustration. Iostall a
pressure pauge (0-2500 psi) into the port.

Engape PTO and insure pump fow is 8 to 9
GIPPM and main relief is set to 2000 psi. With
no load on boom, boom up to an angle of 70
degrees. Boom down and note pressure. If
pressure reading is not approximately 1000
P51, the counterbalance walve requires
adjustment.

+  To increase the CB valve setting, loosen
nut and turn Allen head serew counter
clockwise. (Reference item 16, located
on the side of the CB valve block to-
wards the right side of the boom.)

+  To reduce the CB valve sefting, loosen
nut and turn  Allen head screw
clockwise.

Tighten nut on adjustment screw and repeat
procedure if needed to obtain the proper
pressure setling.

Disengage PTO, remove the pressure gauge
and install -6 plug, Crane is now ready for
aperation,

BOOM LIFT
CYLINDER

Notice:

-

3200

In an EMERGENCY siluaticn when it be-
comes necessary to lower the boom without
flow present, the CB valve adjustment can
be turned in until the boom begins to de-
scend. Make sure the boom will lower onto
a proper support. Loosen the lock nut and
carcfully turn adjustment screw clockwise!
Count the number of turns. Tuwrn sfowly unril
the boom just begins ta lower, and remove

hand‘armfingers from crane while baom is
lowering.

Turning adjustment screw too far will cause
valve to come apart on the inside. This con-
dition is not repairable.

After boom is lowered, turn adjustment
screw counter clockwise the approximate
number of turns made during lowering pro-
cedure. After the problem is corrected, re-
adjust the counterbalance valve using the
procedure in this manual,

REVISION 6/97



HYDRAULICS -8005H

Vented Relief Valve Setting

-

PRESSURE —
T0 CRAME

The crane must receive § to 9 Gallons Per
Minute (GPM) and 2000 psii To assure
proper fMow, install an in-line flow meter be-
tween the crane and the reservoir in the re-
turn hose, or conflirm correct pump speed
(or engine speed w/ PTO ratio multiplied).
Proper pressure selling for units without
proportional control can be achieved by,
with PTO disengaged, removing the plug,
item 5, and installing a 2500 psi pauge. Test
the pressure by fully retracting the cylinder
and holding Boom-In function while reading

~— RETURN TO
[f' RESERWVOIR

T FROU PUWP

L4y

NON-PROPORTIONAL "DUMP VALVE"
the gauge.

The boom can now be retracted fully and the
switch held in retract position until full pres-
sure is reached and the pressure gauge is
checked. I the pauge is not 2000 PSI, adjust
the vented relief valve (P/N 480135) . Verily
this setting by operating the retract switch a
few times and checking the pressure selting.

Disengage PTO. Remove gauge and re-

install the pipe plug. Crane is now ready for
use.

Proportional Relief Valve
Setting

3-21.0

The crane must receive 8 to 9 Gallons Per
Minute (GPM) and 2000 PSL  to assure
proper fow, install an in-line flow meter be-
tween the crane and the reservoir in the re-
turn hose, or confirm correct pump speed
(or engine speed w/PTO rotation multiplier).

Proper pressure setting for the proportional
cantrol relicf valve can be achieved by, with
FTO disengaged, removing the -4 SAE plug,
and installing a 2500 PSI gauge,

VALVE, SOLCNOD
w/ MANUAL OVERFIOE
P/ 4BOS30

¥ALYL, REUEF
P MET-002

= PLPG, -4 SAL 07 Rmd

HYDRAULIC MANIFOLD ASSEMELY
FROPORTIONAL

Test the pressure by pulling the trigger all
the way back towards the handle and oper-
ating theboom down switch while reading
the gauge. Double check the setting by oper-
ating the manual override located on the top
of the proportional valve (using an Allen
wrench or something similar to press the
steel button) and simultaneously operate the
boom retract function. If the reading is
higher, check the proportional system i(rou-
bleshooting section of this manual to find out
why the valve was not fully closing.

IT it is the same, with PTO disenpaged, re-
mave the gauge and re-install the plug. The
crane is now ready for use.

REVISION 6/97



HYDRAULIC TROUBLESHOOTING - 8005H

CAUTION: Never check for hydraulic leaks by feeling around hoses, fittings, or any other components,
High pressure oil can be injected through the skin causing severe injury, or death.

The hydraulic system of the 80051 power version is electrically operated and requires a minimum of 12V for sat-
isfactory performance, The hydraulic pump is bi-rotational with a pressure relief setting of 2000 psi (Ref.). Stan-
dard pump speed is 1000 RPM (Ref. Pomp P/N 480018). This pump is for direct Mange mounting only. It is not to
be shaft driven unless an outboard bearing is instalied, Auto Crane Kit P/N 480000 (Rel. page 6-5.0.0).

PROBLEM SOLUTION

FLOW PRESENT BUT FUNCTION Remave valve cover (P/N 480160, Item 7, Page 4-1.0.0) to gain access

WILL NOT WORK to the manual override on the end of the valve cartridge (Ref.
AW-480184). If the pump is operating, operate the relief valve manual
override or the proportional valve override and push and twist (CCW)
the dircctional control valve manual override to unlock, then pull to
operate the function. If the function does operate, cheek for loose
wire, low voltage or bad ground. If the problem is traced to no voliage
at the valve cartridge, remove pendant and with the switch engaged,
check for an open circuit with an ohmmeter. If the circuit is open,
check for broken wiring or bad switch. If the function does not oper-
ate, see the "NO FLOW?" paragraph in this section.

HYDRAULIC "CHATTER" When a hydraulic function is enpaped and causes the crane to "chat-
ter”, check for loose wire, low valtage at valve cartridge, low pump
pressure, or air in the system.

NO FLOW OR LIMITED FLOW Check for adequate oil supply in reservoir. Cheek operation of by-

TO CRANE pass system by pressing manual override on solenoid valve operator
on vented relief valve or proportional valve while operating crane. I
crane functions, cheek for 12¥ at vented relief valve solenoid when
operating a function, or follow proportional trouble shooting proce-
dure for the proportional valve. If low flow condition continues to ex-
ist when the manual override is operated, remove reliel valve
cartridge and check for dirt. Other possible causes for a low flow
condition are:
1. Engine speed is too slow.

2. A blocked pressure hose from pump. This condition ean be identi-
ficd by excessive lugging of engine and rapid overheating of oil.

3. Collapsed or blocked suction hose to pump. This condition is usu-
ally identified by pump cavitation noise.

4. Bad pumps: a bad pump will usually have some flow but the flow
will drop off rapidly as pressure increases. This condition will
cause overheating of the system. A drop of four (4) or more GPM
from Zero (0) PSI to Two Thousand (2000) PSI is cause for pump
investipation

3-3.0.0 REVISION 6/97



HYDRAULIC TROUBLESHOOTING - 8005H

NO PRESSURE OR TOO Check to maintain adequate oil in reservoir (approx. 8 gal.), using the

LOW PRESSURE sight gauge. Make sure pressure gauge is functioning correctly. Possi-
ble relief valve stuck apen. Check for excessive leakage and correct,
Check to ensure that pressure limit switch is correctly set.

TOO HIGH FLOW Make sure pump size is correct and pump speed is not too fast (Con-
sult manufacturer's data sheet), Check or replace flow control.
Check componenis for flow displacements. High flow may cause er-
ratic valve operation.

TOO HIGH PRESSURE Make sure pressure relief valve is correctly set.

CAUTION

The Auto Crane 8005H series cranes are manufactured with a standard overload protection system to prevent
structural damage to the crane, When the crane load rating is exceeded, main boom down, extend out, and hoist
up will not function. These operations cannot be used again until the load on the crane is reduced. Also, the main
boom elevation will be limited in it's operation as the erane becomes overloaded. Attempting to raise the main
boom with a load greatly exceeding the crane rating will open the main relief valve resulting in no boom move-
ment. This problem can be resolved by moving the load closer to the erane pedestal, or reducing the load.

3-3.1.0 REVISION 6/97



For MOISIATYH

6861-5"0EH ISNY

0'0't-¢

(€

081'0161 NOILDES VHSO (2 *HH3S NOLLVHOINI

TVANVIN SHINMO (1 TVNOLLIAAVY d0d

30V TdTY NIHM AISVIED Savd Savd adlIs Wood

'AINGA WO €1 91d TEOW HLIAM T3 2 ‘HSNTd ‘Nivia| X dIN’Td DI'INVAdAH

06-08 VS JHNT YVID dF-IVID WHOM X XO0gdviD 1SIOH

Ol 4VS 3gNTYvIO 43 X XO" ¥dvVaD NOILV.LOY

a3u1NO3Y SV S871-14 $8 OL ANDHOL-HDIHD X XOg dvEID NOLLY.LOY

a=g¥INOTY SV 8471 L4 051 OL ANOUOL-NDHHD b, SL1108 DNYE NOLLY.LOY

SHHAZ @) AINDA HO T-dd XT' T TGOW HLIM ISVTHD X DONIEVEL NOILV1OY

(dIN0F 1dO) SHLNOW £ AdIAT NFHL “NIIM LSHId ¥ALAV NVITO X dILTId "STAd-TH

LNIWIT IOV IdTY X HALT ANIT NANLTT

0F-aM /M TTVE % DNIIAS LNTLId 3811 X NId LNF19d NOISNALXH

§3¥3Z @ AINOI ¥O T -dT XA TNEOW HLIM GSYTUD X SNId HANITAD WNO0d

2DVAVE1 AUN14 S5S30X3 404 A0d HIANITAD ANNOUY HDIHD X JAANITAD WoOod

$3YAZ @ AINOT HO 7-d3 XATITIHOW HLIM GSVITHD X SLOAId WOOd

aTINOTE SV NILHOLL-HDTHD X SL171049 YHHLO T1V

45007 40 HONOY 41 40V 1d9Y ‘"ONINYIE a31v3aS X SONRIVAE FAVAHS

"AINDE MO *£9251 N/ LV TAMANT ¥O “171 OVLIEO0W HLIM 89071 X dVHD ONTI NOLLVY.LOY

A4AIN0OAY Sy (A¥a) s471-L4 0bF OL INOYOL-MDIHD X S1709 ONLLNNOW

TAADT AINId HDEHD X dinTd JI'TNVEadAH

NOILOAdSNI TVISIA X SASOH JI'INVYdAH

TVANVIA 338 'SANYULS NIHOHE 3 ‘SN "ONINTLLY T4 404 ¥OdHD X 419vD LSIOH

WNEA NO A'INIAT ANNOM ST FTEVD TUNS IAVIN X WA F7dv0

NOISOYYOD ¥ 'SHOVYD ‘NOLLYWY043d ¥O4 HOLYT %@ MO0H LOAdSNI X AOOH avVOT
dvaA SHINOW

SI.LON | |SHLINOW 9 £ ATaFam| ATiva | JIWHOLAFd DIAUES

ANVYHO HS008 H'TNAHAHOS HONVNIAINIVIA ¥ NOLLVIOIRIIN1




NOTES




1. SHEAVE ROLLER BEARINGS:
SEALED TYPE, NO LUBE REQUIRED.
2. BOOM PADS:

IF REPLACED, GREASE UPON INSTALLATION WTH
CHASSIS LUBRICANT.

3. PIVOT POINT GREASE ZERKS:

LUBE ONCE A WEEK WITH MOBILPLEX EP-2
OR EQUIVALENT.

4. HOIST ROLLER BEARINGS:
SEALED TYPE, NO LUBE REQUIRED.

5. HOIST ACTUATOR;:

MAINTAIN GEAR BOX LUBRICANT AT FILL PLUG.
USE ONE PINT OF EP GEAR LUBE SAE A0-80.
REPLACE EVERY SIX MONTHS.

AW—-015

. ROTATION ACTUATOR:

MAINTAIN OIL LEVEL OF 1 1/2 PINTS OF
EP GEAR LUBE, SAE 140.
REPLACE EVERY SIX MONTHS.

. RESERVOIR FILTER:

10 MICRON SPIN ON FILTER REQUIRED. REPLACE
EVERY THREE MONTHS. SEE RESERVOIR ASSEMBLY
FOR PART NUMBER.

. HYDRAULIC FLUID:

USE DTE-13 OR EQUIVALENT, KEEP LEVEL AT
SIGHT GAUGE. RESERVOIR SHOULD BE FLUSHED
AND MEW FLUID ADDED OMNCE A YEAR, OR IF
A HYDRAULIC FAILURE OCCURS.

LUBRICATION MAINTENANCE

3-5.0.0

R 2/93



—— TOP MOUNTING
BOLTS & WASHERS

BACE

1. LUBRICATE BEARING RACE AT THE GREASE ZERK
LOCATED ON THE QUTSIDE OF THE ROTATION
BEARING DIRECTLY UNDER THE ROTATION STOP
OF THE PEDESTAL.

2. USTED IN THE CHART BELOW ARE SEVERAL
LUBRICANTS WHICH ARE ACCEPTABLE FOR BOTH
RUST INHIBITING AND EXTREME PRESSURE
CHARACTERISTICS.

A LUBRICATE THE BEARING DALY IF THE CRANE
IS USED ON A DALY BASIS.

B. LUBRICATE THE BEARING EVERY 30 DAYS IF
THE CRAMNE IS USED INTERMITTEMLY.

C. ROTATE THE BEARING THROUGH TWO OR MORE
ROTATIONS DURING LUBRICATION PROCCESS.

GEAR

1. THE CHART BELOW LISTS SEVERAL LUBRICANTS
FOR THE GEAR. IT IS RECOMMENDED THAT THE
TEETH BE LUBRICATED WITH A SMALL AMOUNT OF
GREASE EVERY 8 HOURS IF THE CRANE IS USED
DAILY. THE GREASE IS PURGED FROM THE TEETH
BY THE VERY MNATURE OF BEING EXPOSED TO THE
ELEMENTS. THEREFORE CLOSE ATTENTION TO THE
GEAR LUBRICANT WILL FROVIDE A LOMGER TOOTH
LIFE. GREASE THE GEAR TEETH AT THE PINION
LOCATION.

ROTATION STOP

BOTTOM MOUNTING
BOLTS & WASHERS

MSTALLATION OF ROTATION BEARIMG

1. MAKE SURE MOUNTING SURFACES ARE FLAT AND
CLEAR OF DEBRIS.

2. INSTALL BEARING SUCH THAT THE GREASE ZERK
ON THE BEARIMG IS LOCATED DIRECTLY UNDER
THE ROTATION STOP OF THE PEDESTAL.

INSTALL TOP AND BOTTOM BOLTS AND FLAT
WASHERS. ALL BOLTS MUST BE GRADE B AND
USED WITH HARDEMED FLAT WASHERS. REFER TO
PEDESTAL ASSEMBELY FOR PART NUMBERS.

4. SNUG ALL BOLTS , THEN TIGHTEN ACCORDING TO
THE TORQUE SEQUENCE ILLUSTRATION UNTIL ALL
BOLTS ARE TORQUED TO 150 FT.—LBS (NON-
PLATED) OR 110 FT.-LBS (PLATED).

3

NOTE: BOLTS SHOULD BE CHECKED PERIODICALLY
AND RETIGHTENED TO PROPER TORQUE.

5. GREASE THE ROTATION BEARING ACCORDING TO
LUBRICATION INSTRUCTIONS AT LEFT.

6. SET BACKLASH OF THE ROTATION ACTUATOR AND
THE ROTATION BEARING AT THE HIGH POINT OF
THE ROTATION BEARING GEAR TEETH. IDENTIFIED
BY A YELLOW PAINT MARK ON THE TEETH.

mogiL | TExaco | sunoco | PuRe | somio
RACE MOBLPFLEX | MARFAC | PRESTIGE | POCO HT | SOHITRAN
P f2 L TAZEP EF g2 EP N
CRATER 407 POCO
GEAR  [WOBLEOTE-S | coupoun | coupous 8 |cearsieLn| 0 AC 1!
AW-172

ROTATION BEARING MAINTENANCE

3-6.0.0

R 8/92



AW—-480000
PEDESTAL ASSEMBLY, 8005H

NONREMOVABLE PENDANT

4-1.0.0 R B/94



8005H PEDESTAL ASSEMBLY AW-480000

ITEM | QTY. | PART NO. DESCRIPTION

1 1 480075 ACTUATOR, HOIST

2 1 480050 PEDESTAL WELDMENT ASSEMBLY

3 1 480040 BASE PLATE ASSEMBLY

4 1 480023-002 BEARING, ROTATION

5 — — =

6 1 480313 MANIFOLD, BLOCK

7 1 480160 COVER, VALVE

8 1 480028 GEAR BOX, ROTATION

9 1 360162 RING, ECCENTRIC

10 1 480027 MOTOR, HYDRAULIC (ROTATION)

11 1 480019 GASKET, MOTOR

12 - - -

13 1 480076 MOTOR, HYDRAULIC (HOIST)

14 1 480066 DRUM, HOIST

15 1 480031 CABLE ASSEMBLY (3/8")

16 2 480073 SPACER, WINCH SHAFT

17 1 480064 SIDE PLATE — LEFT

18 1 480062 SIDE PLATE — RIGHT

19 2 480077 BEARING, 4—BOLT

20 2 480069 SPACER, TUBE

21 2 480070 ROD, SPACER

22 2 480072 BRACKET, MOUNTING

23 1 634000 GUARD, PENDANT

24 5 002615 SCREW, HEX HD. 1/4—-20NC x 3/B LG. SELF TAPPING
25 1 480094 KEY, SQ. 3/8

26 1 366191 PIN, PEDESTAL/CYLINDER

27 2 009118 SCREW, SOC. HD. 1/2-13NC x 2" LG. GR.5
28 2 480024 MOUNT, PENDANT RETAINER

29 4 006205 SCREW, SOC. HD. 5/8-1INC x 1 1/4 LG. GR.5
30 1 360207 RETAINER, ECCENTRIC RING

31 1 480183 CARTRIDGE, FLOW REGULATOR (480183-001, SEAL KIT)
32 1 480597 RECEPTACLE ASSEMBLY

33 1 480547 CAP, PENDANT RECEPTACLE

34 4 008701 SCREW, HEX HD. 3/8—-16NC x 1" LG.

35 4 017100 NUT, HEX 3/8—16NC

36 9 021100 WASHER, SP. LK. 3/8

37 2 011608 SCREW, HEX HD. 1/2-13NC x 2" LG. GR.5
38 30 021500 WASHER, SP. LK. 1/2

39 12 010201 SCREW, HEX HD. 1/2-13NC x 1 1/2 LG. GR.S
40 38 012198 SCREW, HEX HD. 5/8-1INC x 1 3/4 LG. GR.B
41 38 023802 WASHER, FL. 5/8 HARDENED

42 1 007402 SCREW, HEX HD. 5/16—18NC x 5/8 LG. GR.5
43 5 020600 WASHER, SP. LK. 5/16

44 4 012197 SCREW, SOC. HD. 1/2-13NC x 1 1/2 LG. CGR.5
45 24 017701 NUT, HEX 1/2-13NC

46 B 011605 SCREW, HEX HD. 1/2=13NC x 1 3/4 LG. GR.5
47 4 008601 SCREW, HEX HD. 3/B—16NC x 7/8 LG. GR.5
48 4 015104 SCREW, HEX HD. 7/B—14NF x 5" LG. GR.B

4-1.1.0 R 8/94




8005H PEDESTAL ASSEMBLY AW-—-480000

ITEM QTY. | PART NO. DESCRIPTION
49 4 022200 WASHER, SP. LK. 7/8
50 4 018900 NUT, HEX 7/B—14NF
51 8 480184 VALVE, CARTRIDGE
52 2 REF. BRACKET, MANIFOLD
53 4 REF. SCREW, HEX HD. 3/8-16NC x 3/4 LG.
54 1 0001089 PLUG, PIPE 3/8
55 1 480377 CYLINDER, BOOM (COMPLETE)
1 480377—001 CASE ASSEMBLY
1 4B0377-002 SHAFT ASSEMBLY
1 4B0377-003 HEAD GLAND
1 480377-004 PISTON
1 480376 SEAL KIT
56 1 480314 CARTRIDGE, CHECK VALVE
57 1 370433 CONNECTOR, CORD
58 2 360054 ADAPTER
59 2 750413 REDUCER
60 2 750412 SWIVEL JOINT
61 1 480011 SEAL, ROTATION ACTUATOR
62 1 002608 SCREW, HEX HD. 1/4—20NC x 3/4 LG. SELF TAPPING
63 1 020901 WASHER, FLAT 5/16
64 - - =
65 - - =
66 2 021502 WASHER, SP. LK. 1/2 (HI-COLLAR)
67 2 021601 WASHER, FLAT 1/2
68 1 366158 SCREW, HEX HD. 3/8-16NC x 3/4 LG. GR.8
69 1 480093 PENDANT ASSEMBLY

4=1.2.0

R 8/94




NOTES







B8005H PEDESTAL ASSEMBLY AW-480000-100

ITEM QTY. | PART NO. DESCRIPTION

1 1 480075 ACTUATOR, HOIST

2 1 480050 PEDESTAL WELDMENT ASSEMBLY

3 1 480040 BASE PLATE ASSEMBLY

4 1 480023-002 BEARING, ROTATION

5 — — —

6 1 480313 MANIFOLD, BLOCK

7 1 480161 COVER, VALVE (w/ NOTCH)

8 1 480028 GEAR BOX, ROTATION

9 1 360162 RING, ECCENTRIC

10 1 480027 MOTOR, HYDRAULIC (ROTATION)

1 1 480019 GASKET, MOTOR

12 - - -

13 1 480076 MOTOR, HYDRAULIC (HOIST)

14 1 480066 DRUM, HOIST

15 1 480031 CABLE ASSEMBLY (3/8")

16 2 480073 SPACER, WINCH SHAFT

17 1 480064 SIDE PLATE — LEFT

18 1 480062 SIDE PLATE — RIGHT

19 2 480077 BEARING, 4—BOLT

20 2 480069 SPACER, TUBE

21 2 480070 ROD, SPACER

22 2 480072 BRACKET, MOUNTING

23 1 634000 GUARD, PENDANT

24 6 002615 SCREW, HEX HD. 1/4—20NC x 3/8 LG. SELF TAPPING
25 1 480094 KEY, SQ. 3/8

26 1 366191 PIN, PEDESTAL /CYLINDER

27 2 009118 SCREW, SOC. HD. 1/2—13NC x 2" LG. GR.5
28 1 480024 MOUNT, PENDANT RETAINER

29 4 006205 SCREW, SOC. HD. 5/8-1INC x 1 1/4 LG. GR.5
30 1 360207 RETAINER, ECCENTRIC RING

3 1 480183 CARTRIDGE, FLOW REGULATOR (480183-001, SEAL KIT)
32 1 480597 RECEPTACLE ASSEMBLY

33 1 480547 CAP, PENDANT RECEPTACLE

34 4 008701 SCREW, HEX HD. 3/8—16NC x 1" LG.

35 4 017100 NUT, HEX 3/8—16NC

36 9 021100 WASHER, SP. LK. 3/8

37 2 011608 SCREW, HEX HD. 1/2-13NC x 2" LG. GR.5
38 30 021500 WASHER, SP. LK. 1/2

39 12 010201 SCREW, HEX HD. 1/2—13NC x 1 1/2 LG. GR.5
40 38 012198 SCREW, HEX HD. 5/8-11NC x 1 3/4 LG. GR.B
41 S8 023902 WASHER, FL. 5/8 HARDENED

42 1 007402 SCREW, HEX HD. 5/16—18NC x 5/8 LG. GR.5
43 5 020600 WASHER, SP. LK. 5/16

44 4 012197 SCREW, SOC. HD. 1/2-13NC x 1 1/2 LG. GR.5
45 24 01770 NUT, HEX 1/2—13NC

486 8 011605 SCREW, HEX HD. 1/2—13NC x 1 3/4 LG. GR.5
47 4 008601 SCREW, HEX HD. 3/B—16NC x 7/8 LG. GR.5
48 4 015104 SCREW, HEX HD. 7/B—14NF x 5" LG. GR.8

4-2.1.0 R B/94







NOTES




AW—-480570
PEDESTAL ASSEMBLY, 8005H

PROPORTIONAL PENDANT

4-3.0.0 R 8/94



B8005H PEDESTAL ASSEMBLY AW-480570

ITEM | QTY. | PART NO. DESCRIPTION

1 1 480075 ACTUATOR, HOIST

2 1 480050 PEDESTAL WELDMENT ASSEMBLY

3 1 480040 BASE PLATE ASSEMBLY

4 1 480023-002 BEARING, ROTATION

5 — - —

6 1 480313 MANIFOLD, BLOCK

7 1 480161 COVER, VALVE (w/ NOTCH)

8 1 480028 GEAR BOX, ROTATION

9 1 360162 RIMG, ECCENTRIC

10 1 480027 MOTOR, HYDRAULIC (ROTATION)

1 1 480019 GASKET, MOTOR

12 - - -

13 1 480076 MOTOR, HYDRAULIC (HOIST)

14 1 480066 DRUM, HOIST

15 1 480031  CABLE ASSEMBLY (3/8")

16 2 480073  SPACER, WINCH SHAFT

17 1 480064 SIDE PLATE — LEFT

18 1 480062 SIDE PLATE = RIGHT

19 2 480077 BEARING, 4—BOLT

20 2 480069 SPACER, TUBE

21 2 480070 ROD, SPACER

22 2 480072 BRACKET, MOUNTING

23 - - -

24 4 002615 SCREW, HEX HD. 1/4—-20NC x 3/8 LG. SELF TAPPING
25 1 480094 KEY, SQ. 3/8

26 1 366191 PIN, PEDESTAL/CYLINDER

27 2 009118 SCREW, SOC. HD. 1/2—13NC x 2" LG. GR.5
28 1 480024 MOUNT, PENDANT RETAINER

29 4 006205 SCREW, SOC. HD. 5/8—-11NC x 1 1/4 LG. GR.5
30 1 360207 RETAINER, ECCENTRIC RING

3 1 480183 CARTRIDGE, FLOW REGULATOR (480183-001, SEAL KIT)
32 1 480597 RECEPTACLE ASSEMBLY

33 1 480547 CAP, PENDANT RECEPTACLE

34 4 008701 SCREW, HEX HD. 3/8-16NC x 1" LG.

35 4 017100 NUT, HEX 3/8-16NC

36 9 021100 WASHER, SP. LK. 3/8

37 2 011608 SCREW, HEX HD. 1/2—-13NC x 2" LG. GR.5
38 30 021500 WASHER, SP. LK. 1/2

39 12 010201 SCREW, HEX HD. 1/2—13NC x 1 1/2 LG. GR.5
40 38 012198 SCREW, HEX HD. 5/8—11INC x 1 3/4 LG. GR.8
41 38 023902 WASHER, FL. 5/8 HARDENED

42 1 007402 SCREW, HEX HD. 5/16—1BNC x 5/8 LG. GR.5
43 5 020600 WASHER, SP. LK. 5/16

44 4 012197 SCREW, SOC. HD. 1/2—-13NC x 1 1/2 LG. GR.5
45 24 017701 NUT, HEX 1/2-13NC

46 8 011605 SCREW, HEX HD. 1/2—13NC x 1 3/4 LG. GR.5
47 4 008601 SCREW, HEX HD. 3/8B-16NC x 7/8 LG. GR.5
48 4 015104 SCREW, HEX HD. 7/8-14NF x 5" LG. GR.8

4-3.1.0 R 8/94




B8005H PEDESTAL ASSEMBLY AW-—480570

ITEM QTY. | PART NO. DESCRIPTION
49 4 022200 WASHER, SP. LK. 7/8
50 4 018900 NUT, HEX 7/B—14NF
51 8 480184 VALVE, CARTRIDGE
52 2 REF. BRACKET, MANIFOLD
53 4 REF. SCREW, HEX HD. 3/8-16NC x 3/4 LG.
54 1 000109 PLUG, PIPE 3/8B
55 1 480377 CYLINDER, BOOM (COMPLETE)
1 4B0377-001 CASE ASSEMBLY
1 4B0377-002 SHAFT ASSEMBLY
1  480377—-003 HEAD GLAND
1 4B0377-004 PISTON
1 480376 SEAL KIT
56 1 480314 CARTRIDGE, CHECK VALVE
57 1 370433 CONNECTOR, CORD
58 2 360054 ADAPTER
59 2 750413 REDUCER
60 2 750412 SWIVEL JOINT
61 1 480011 SEAL, ROTATION ACTUATOR
62 1 480546 BRACKET
63 2 000404 SCREW, #6—32NC x 5/8 LG.
64 2 019600 WASHER, SP. LK. #6
65 2 015400  NUT, HEX #6—32NC
66 2 021502 WASHER, SP. LK. 1/2 (HI-COLLAR)
67 2 021601 WASHER, FLAT 1/2
68 1 366158 SCREW, HEX HD. 3/8-16 x 3/4 LG. GR.8
69 = e >
70 1 480590 PENDANT, FOUR FUNCTION
71 1 480591 PENDANT, FOUR FUNCTION PROPORTIONAL
72 1 480592 PENDANT, EIGHT FUNCTION
73 1 480593 PENDANT, EIGHT FUNCTION PROPORTIONAL

4—3.2.0

R 8/94




NOTES




AW-480570-110
PEDESTAL ASSEMBLY, 8005H

IN COMPARTMENT (IC) PENDANT

4-4.0.0 R 8/94



8005H PEDESTAL ASSEMBLY (IC) AW-480570-110

ITEM QTY. | PART NO. DESCRIPTION

1 1 480075 ACTUATOR, HOIST

2 1 480050 PEDESTAL WELDMENT ASSEMBLY

3 1 480040 BASE PLATE ASSEMBLY

4 1 480023-002 BEARING, ROTATION

5 — = s

6 1 480313 MANIFOLD, BLOCK

7 1 480160 COVER, VALVE

8 1 480028 GEAR BOX, ROTATION

9 1 360162 RING, ECCENTRIC

10 1 480027 MOTOR, HYDRAULIC (ROTATION)

1 1 480019 GASKET, MOTOR

12 - - -

13 1 480076 MOTOR, HYDRAULIC (HOIST) .

14 1 480066 DRUM, HOIST

15 1 480031 CABLE ASSEMBLY (3/8")

16 2 480073 SPACER, WINCH SHAFT

17 1 480064 SIDE PLATE — LEFT

18 1 480062 SIDE PLATE — RIGHT

19 2 480077 BEARING, 4—BOLT

20 2 480069 SPACER, TUBE

21 2 480070 ROD, SPACER

22 2 480072 BRACKET, MOUNTING

23 e - =

24 4 002615 SCREW, HEX HD. 1/4-20NC x 3/8 LG. SELF TAPPING
25 1 480094 KEY, SQ. 3/8

26 1 366191 PIN, PEDESTAL /CYLINDER

27 2 009118 SCREW, SOC. HD. 1/2-13NC x 2" LG. CR.5
28 1 480024 MOUNT, PENDANT RETAINER

29 4 006205 SCREW, SOC. HD. 5/8—11NC x 1 1/4 LG. GR.5
30 1 360207 RETAINER, ECCENTRIC RING

31 1 480183 CARTRIDGE, FLOW REGULATOR (480183—001, SEAL KIT)
32 = = =

33 - | |

34 4 008701 SCREW, HEX HD. 3/8—16NC x 1" LG.

35 4 017100 NUT, HEX 3/8—16NC

36 g 021100 WASHER, SP. LK. 3/8

37 2 011608 SCREW, HEX HD. 1/2—13NC x 2" LG. GRS

38 30 021500 WASHER, SP. LK. 1/2

39 12 010201 SCREW, HEX HD. 1/2-13NC x 1 1/2 LG. GR.5
40 38 012198 SCREW, HEX HD. 5/8—1INC x 1 3/4 LG. GR.8
41 38 023902 WASHER, FL. 5/8 HARDENED

42 1 007402 SCREW, HEX HD. 5/16—18NC x 5/8 LG. GR.5
43 5 020600 WASHER, SP. LK. 5/16

44 4 012197 SCREW, SOC. HD. 1/2—13NC x 1 1/2 LG. GR.5
45 24 017701 NUT, HEX 1/2—-13NC

46 8 011605 SCREW, HEX HD. 1/2—13NC x 1 3/4 LG. GR.5
47 4 008601 SCREW, HEX HD. 3/8—16NC x 7/8 LG. GR.5
48 4 015104 SCREW, HEX HD. 7/B—14NF x 5" LG. GR.B

4—4.1.0 R B/94




8005H PEDESTAL ASSEMBLY (IC) AW-480570-110

ITEM QTY. | PART NO. DESCRIPTION
49 4 022200 WASHER, SP. LK. 7/8
50 4 018300 NUT, HEX 7/8-14NF
51 8 480184 VALVE, CARTRIDGE
52 2 REF. BRACKET, MANIFOLD
53 4 REF. SCREW, HEX HD. 3/B—16NC x 3/4 LG.
54 1 000103 PLUG, PIPE 3/8
55 1 480377 CYLINDER, BOOM {COMPLETE)
1 4B0377-001 CASE ASSEMBLY
1 4B0377-002 SHAFT ASSEMBLY
1 480377-003 HEAD GLAND
1 4B0377-004 PISTON
1 4B0376 SEAL KIT
56 1 480314 CARTRIDGE, CHECK VALVE
57 1 370433 CONNECTOR, CORD
58 2 360054 ADAPTER
59 2 750413 REDUCER
60 2 750412 SWIVEL JOINT
61 1 480011 SEAL, ROTATION ACTUATOR
62 - s L.
63 - - ==
64 - - -
65 - - -
66 2 021502 WASHER, SP. LK. 1/2 (HI—COLLAR)
67 2 021601 WASHER, FLAT 1/2
68 1 366158 SCREW, HEX HD. 3/8-16NC x 3/4 LG. GR.B
69 = = =
70 1 480590 PENDANT, FOUR FUNCTION
71 1 480591 PENDANT, FOUR FUNCTION PROPORTIOMAL
72 1 480592 PENDANT, EIGHT FUNCTION
73 1 480593 PEMDANMT, EIGHT FUNCTION PROPORTIONAL

4—-4.2.0

R 8/94




NOTE:
SEE CRANE WIRING DIAGRAM FOR ELECTRICAL CONNECTIONS

LOAD SENSOR LIMIT SWITCH _— g
ASSY INSTALLS UNDER BOLT |
THAT FASTENS WINCH ASSY ¢ :
1 TO PEDESTAL ASSY — 1
o o \

. B

F 4

E @\ 5 -1,«'

SEE VIEW "A-A"
23

-
qﬁ_
o

[=]

vt T

A é
i"' RELAY BOX (ITEM 2)

SLIDES DOWN INTO
RETAINING CLIP

(ITEM 3) AS SHOWN
Hj BY ARROW
v A 2 <= I k
RETAINING CLIP (ITEM 3)
INSTALLS UNDER BOLTS
THAT FASTEN VALVE BANK ( & -
ASSY TO PEDESTAL ASSY
! !
O O
F
ITEM Q P /N DESCRIPTION i &
L2 VIEW "A—A
1 480380 LOAD SENSOR LIMIT SWITCH ASSY
2 1 366986 RELAY BOX ASSY
3 1 366987 RETAINING CLIF, RELAY BOX ASSY
AW—-177

RELAY BOX & LOAD SENSOR
LIMIT SWITCH ASSEMBLY, 8005H

4-5.0.0 R 2/93



AW—-480585
BOOM ASSEMBLY, 8005H

4-6.0.0 R 8/94



8005H BOOM ASSEMBLY AW-—-480585

ITEM | QTY. | PART NO. DESCRIPTION
1 1 480582 BOOM, LOWER (SEE NOTE 1)
2 1 480100 BOOM, POWER
3 1 480310 BOOM, MANUAL
4 - — —
5 1 366198 SHEAVE ASSEMBLY (BEARING ONLY — 366197)
6 1 360124 PIN, HITCH
7 1 360125 PIN, LOCK
8 1 014304 SCREW, HEX HD. 3/4—16NF x 6" LG. GR.5
9 1 018600 NUT, HEX LK. 3/4—16NF
10 1 480030  PIN, MANUAL BOOM
1 = 480120 PAD (STEEL)
12 22 480037  SHIM, SMALL (.032 THICK)
13 1 480118 PAD, LOWER BOOM
14 4 480036  PAD, BOOM (NYLATRON)
15 4 480032  PAD, BOOM (NYLATRON)
16 6 480033  SHIM, LARGE (.032 THICK)
17 1 366201 PAD, BOOM
18 2 4B0105 RETAINER, EXTENSION CYLINDER
19 1 366179 PIN, BOOM / CYLINDER
20 1 366158 SCREW, HEX HD. 3/8—-16NC x 3/4" LG. GR.8
21 1 366192 PIN, PEDESTAL / BOOM
22 1 239000  GREASE ZERK
23 2 480121 SPACER
24 1 480129 PIN, EXTENSION CYLINDER
25 2 480029  RING, RETAINING
26 2 360038  ANGLE INDICATOR
27 2 016300  NUT, HEX LK. 1/4—20NC
- 28 14 005102 SCREW, HEX HD. 1/4-28NF x 5/8" LG.

29 4 005601 SCREW, HEX HD. 1/4—20NC x 1" LG,
30 4 005501 SCREW, HEX HD. 1/4—2BNF x 3/4" LG.
31 8 005406  SCREW, HEX HD. 1/4—28NF x 1/2" LG.
32 8 010201 SCREW, HEX HD. 1/2-13NC x 1 1/2" LG. GR.5
33 4 020300 WASHER, FLAT 1/4
34 30 020200  WASHER, SP. LK. 1/4
35 8 021500 WASHER, SP. LK. 1/2
36 1 480015 CYLINDER, EXTENSION (COMPLETE)

—  4B0015—-001 CASE ASSEMBLY

— 480015-002 SHAFT ASSEMBLY

— 480015-003 HEAD GLAND

—  480015-004 PISTON
37 1 480012  SEAL KIT
38 1 366159 SCREW, HEX HD. 3/8-16NC x 1 1/2" LG. GR.8
39 2 021100 WASHER, SP. LK. 3/8
40 1 017301 NUT, HEX LK. 3/8—16NC

NOTES:

1.) BOOM 480080 HAS HOOKS FOR PENDANT CABLE.
BOOM 480582 IS EXACTLY THE SAME LESS THE HOOKS
AND IS USED FOR PROPORTIONAL UNITS.

4-6.1.0 R 8/94




1. Winch has right hand worm and gear, and spools under the drum,
use number one slots for brake balls.

Install brake hub on winch worm with key.

Assemble balls in cam using hard grease to hold balls in place.
Install cam and balls, fitting balls in number one slots on hub.
Install brake disc.

Install retainer.

Install flat spring in brake housing cover (arch down).

o T I~ e - . L

Install brake housing cover, fitting pins in the slots of spring and holes
in retainer.

9. Test brake by shifting winch to UP then DOWN to see if brake is

working in proper rotation. If not, remove brake and locate brake
balls in opposite set of slots.

10. Adjust to suit by tightening or loosening screw on outside of

cover. When proper adjustment is obtained, secure screw with
jam nut.

A
14 15
8 \@
» 1
; 16
17 g
12-_1>® 1
3
13
10 8
AW-368
AUTOMATIC SAFETY BRAKE ASSEMBLY (OIL COOLED)
HOIST

4-7.0.0 R 10/96



AW-368

AUTOMATIC SAFETY BRAKE ASSEMBLY

ITEM

QTY. | PART NO. DESCRIPTION
1 1 360367 SPRING, FLAT
3 1 360331 CAM PLATE
3 1 360450 COVER
4 1 360336 HOUSING, BRAKE
5 1 360339 HUB
6 1 360342 RETAINER PLATE
7 2 360345 BALL
8 6 360453 CAPSCREW, 1/4-20NC x 1" LG. GR.5
9 1 360368 SPRING
10 1 360456 CAPSCREW, 3/8—16NC x 1 1/2 LG. GR.5
1 6 360463 CAPSCREW, 1/4—20NC x 7/B LG. SOC. HD.
12 1 360353 NUT, HEX JAM 3/8—16NC
13 4 360465 THREAD SEAL
14 2 360455 WASHER, FLAT 1/4 ALUM,
15 1 360359 GASKET
16 1 360364 THRUST PLATE
17 1 360371 THREAD SEAL

4-7.1.0

R 10/96




X0H 4¥VHD NOILVLOY

BZ00BFY—MV &
<
w
x
bed
o
m
(am]
(]
=2 M =]
=i =
.4q m
| = <
= O
s
=
()
']



AW—480028
ROTATION GEAR BOX

ITEM | QTY. | PART NO. DESCRIPTION

1 1 480240 ADAPTER

2 1 480241 BUSHING

3 1 480242 CAP, BEARING

4 1 480243 COVER

5 1 480244 GEAR, R.H.

6 1 480237 HOUSING, GEAR

7 2 480246 KEY

8 1 480247 SHAFT, QUTPUT

8 1 480248 WASHER, THRUST

10 1 480249 WORM, R.H.

1 1 480251 BEARING, BALL

12 1 480252 BEARING, NEEDLE

13 1 480253 BEARING, NEEDLE

14 1 480254 BEARING, THRUST

15 1 480255 COVER

16 6 007400 CAPSCREW, 5/16—18BNC X 1" LG. HX. HD.
17 8 480238 CAPSCREW, 5/16—18NC X 1 1/4 LG. HX.

NYLOC HVY PATCH

18 2 011508 CAPSCREW, 1/2—-13NC X 3/4 LG. HX. HD.
19 6 480256 CAPSCREW, 5/16—18NC X 1" LG. SOC. HD. LOC.—WEL
20 6 480258 LOCKWASHER, 5/16 MED. SECT. C.P.

21 1 480259 ELBOW, 90"

22 2 480260 GASKET

23 1 480250 GASKET

24 1 480262 FITTING, REUEF

25 1 480239 O-RING

26 1 480263 REDUCER

27 2 480264 PLUG, PIPE

28 4 480265 PIN, DOWEL

29 1 4B0266 SEAL, OIL

30 2 480268 WASHER, THRUST

31 1 480269 PLUG, EXPANSION

4-8.1.0 R 6/97




7 7 BACK-—SIDE

= L
~—SEE 2-BLOCK ASSY DETAIL e
8005H CORD REEL &
2—BLOCK ASSY

15 16
WHITE — \ \ 2

iY==

BLACK
REFERENCE—SWITCH WIRING

SEE SWITCH ASSY DETAIL AW—480311

2—BLOCK ASSY DETAIL

4-9.0.0 R 2/94



2—BLOCK ASSEMBLY AW-480311

ITEM QTY. | PART NO. DESCRIPTION
1 1 366116—001 BAIL, 2-BLOCK CROWN BRACKET
2 1 366973—-001 CORD REEL ASSY
3 1 366196 2—BLOCK ARM
4 4 016100 NUT, HEX HD. 1/4-28 NF
5 3 016200 NUT, HEX LOCK 1/4—28 NF
6 3 002608 SCREW, HEX HD. SELF TAPPING 1/4—-20 NC x 3/4 LG.
7 3 000115 cuP, #15
8 1 007803  SCREW, HEX HD. 5/16—18 NC x 3 1/2 LG.
g 1 016801 NUT, HEX LOCK 5/16—1B NC
10 1 363006 BEARING, ROD END
11 1 REF. SCREW, HEX HD. 3/4—16 NF x 6" LG.
12 1 320551 BRACKET, REEL MOUNT
13 2 005901 SCREW, 1/4-20 NC x 1/2 LG.
14 6 366108 D—RING
15 1 646900 SWITCH
16 1 642908 CORD CONNECTOR
17 1 363013-001 MOUNTING PLATE ASSY
18 1 363004 COVER, SWITCH
19 2 002602 SCREW, RD. HD. #6—32 NC x 1 1/4 LG.
20 Z 018600 WASHER, SP. LK. #6
21 1 363005 LINKAGE, WELDMENT ROD
22 1 363006 BEARING, ROD END
23 1 017301 NUT, HEX LOCK 3/8—16 NC

4-9.1.0 R 2/94




AW—480075
HOIST ACTUATOR

ITEM | QTY. | PART NO. DESCRIPTION
1 1 360450  COVER, WORM BRAKE
* 2 1 360359  GASKET
3 1 360368 SPRING
4 1 360367  SPRING, FLAT
5 1 360342  PLATE, RETAINER
5] 1 I60364 PLATE, THRUST
7 i 360331 CAM, PLATE
8 2 360345  BALL, BRAKE
g 1 360339  HUB—BRAKE
10 1 360336  HOUSING—BRAKE
*11 2 360358 GASKET
12 2 360346  BEARING
13 1 480078  SHAFT—OUTPUT
14 1 480094 KEY, 3_}'8 sqQ.
15 4 360464  KEY, BARTH
16 1 360360 FITTING=RELIEF
17 1 360361 REDUCER
18 1 360344  WORM—R.H.
*1g 1 360365  OIL SEAL
20 1 360330 ADAFPTER
21 1 360332  COUPLING
22 1 360363  SPIROL PIN
23 1 360461 HOUSING—GEAR (EFFECTIVE ON SERIAL NO. 636238)
24 2 360362  PIPE PLUG
25 1 360348  BUSHING
26 1 360369  THRUST WASHER
27 1 360460  GEAR-R.H. (EFFECTIVE ON SERIAL NO. 601090)
28 1 360462  BUSHING
¥ 29 1 360459  GASKET
30 1 260458 COVER
31 10 360350  CAPSCREW, 1/4—20NC x 3/4 LG. HX HD GR5
32 1 J60466 THRUST WASHER
33 2 010202 CAPSCREW, 1/2-13NC x 1" LG. HX HD
34 4 360352  CAPSCREW, 1/4—20NC x 1 3/4 LG. SOC HD LOC—WEL
35 4 360463  CAPSCREW, 1/4—20NC x 7/8 SOC HD
36 6 360453  CAPSCREW, 1/4—20NC x 17 HX HD ALL THRD GRS NYLOC H.P.
37 1 360456  CAPSCREW, 3/8—1B6NC x 1 1/2 LG HX HD ALL THRD GRS
a8 = = -
*3g 4 360465  THREAD SEAL
40 1 360353  NUT, 3/8—16NC HX JAM
* 4 1 360371 THREAD SEAL
42 2 360455  WASHER, FLAT 1/4 ALUM.
43 1 360349  COVER—HYD. ADAPTER
44 2 360341 KEY
* 45 1 360366  OIL SEAL
46 1 480306  SEAL AND GASKET KIT

ITEMS MARKED WITH AN ASTERICK (%) ARE INCLUDED IN SEAL & GASKET KIT

P/N 480306 (ITEM 46)

4-10.1.0 R 6/95




90208y N/d LIM LI}NSYO % Tv3S NI
Q30NTONI 38V (k) MOINALSY NY HLIM O3MMYAN SWIL|

dOLVNLOV LSIOH
GL00BY—MV

4-10.0.0



TO COILS (SEE APPROPRIATE
ON MANIFOLD WIRING SCHEMATICS)
BLOCK

-
13

/ CRANE WIRING HARNESS

OF CRANE
COMPARTMENT

Y,

T,

N
W

-—2  NOTE:
USE DECAL (ITEM 2) AS
A DRILL TEMPLATE WHEN
MOUNTING TERMINAL BLOCK
// 3 AND COVER

MOUNT PENDANT BRACKET (ITEM 4) INSIDE CRANE
COMPARTMENT WITH SCREWS SHOWN OR WELD IN
PLACE. IN AUTO CRANE BODIES USE HOLES AS

SHOWN TO MOUNT BRACKET IN UPPER RIGHT
REAR CORMNER.

AW—178
INSTALLATION DRAWING
IN-COMPARTMENT (IC) PENDANT

4-11.0.0 R 8/96



AW—-178

IN-COMPARTMENT INSTALLATION

ITEM QTY. | PART NO. DESCRIPTION

1 : - :

2 1 480490 DECAL, 22 STATION TERMINAL BLOCK

3 1 480491 HARNESS, 22 STATION/19 PIN SOCKET

4 1 480626 BRACKET, PENDANT

5 1 480493 COVER, 22 STATION TERMINAL BLOCK

6 4 000404 SCREW, ROUND HD. #6—32NC x 5/8 LG.

7 4 015400 NUT, HEX #6—32NC

8 4 018600 WASHER, SP. LK. #6

9 1 480547 CAP, RECEPTACLE (19 PIN)

10 6 750738 WIRE TIE STICK ON RETAINER

1 6 634401 WIRE TIE (7" LG.)

12 3 330038 SCREW, HEX HD. #10-24NC x 3/4 LG, SELF TAPPING
13 2 005500 SCREW, HEX HD. 1/4—20NC x 3/4 LG. G5
14 2 015900 NUT, HEX 1/4—20NC

15 2 020200 WASHER, SP. LK. 1/4

4-11.1.0 R 8/96







FM REMOTE INSTALLATION AW-179

ITEM | QTY. | PART NO. DESCRIPTION

1 1 480492 HARNESS, CRANE PIGTAIL

2 1 480490 DECAL, 22 STATION TERMINAL BLOCK

3 1 480491 HARNESS, 22 STATION/19 PIN SOCKET

4 1 480626 BRACKET, PENDANT

5 1 480493 COVER, 22 STATION TERMINAL BLOCK

6 4 000404 SCREW, ROUND HD. #6-32NC x 5/8 LG.

7 4 015400 NUT, HEX #6—32NC

8 4 019600 WASHER, SP. LK. #6

9 1 480547 CAP, RECEPTACLE (19 PIN)

10 6 750738 WIRE TIE STICK ON RETAINER

1" 6 634401 WIRE TE (7" LG.)

12 3 330038 SCREW, HEX HD. #10—24NC x 3/4 LG. SELF TAPPING
13 2 005500 SCREW, HEX HD. 1/4—20NC x 3/4 LG. G5
14 2 015900 NUT, HEX 1/4—20NC

15 2 020200 WASHER, SP. LK. 1/4

16 1 480629 FM REMOTE TRANSMITTER/RECEIVER ASSEMBLY
17 1 (SEE NOTE) ANTENNA (STD.)

18 4 002607 SCREW, ROUND HD. #10-24NC x 3/4 LG.
19 4 015801 NUT, HEX LOCK #10—24NC

20 1 480537 AMPLIFIER, PROPORTIONAL

21 2 002200 SCREW, ROUND HD. #10-32NF x 3/4 LG.
22 2 015800 NUT, HEX LOCK #0—32NF

23 1 480625 CONTROL CABLE

NOTE:

STANDARD ANTENNA COMES WITH TRANSMITTER /RECEIVER ASSEMBLY;
— ANTENNA w/ MAGNETIC BASE (P/N 480608) CAN BE ORDERED AS
AN EXTRA COST OPTION

4-121.0 R 5/94




LOAD SEMSOR
LIMIT SWTCH

RELAY BOX
A MOLY
SECHEL CORD REEL

BLACH
s, W b o e g [
- 5 L I o F=ELOCE
/ RLD [ ' LIMIT BWTCH

(=]
RED) —= B
GREEN W/BLACK
BLACE, ———————e
RED W,/BLACK
CREEN =
TO PLNDANT SRANGE =
REF. CONOUCTOR ORANGE W/BLACK s
CABLE paB0uwT BLUE T
WHITE —
WHITE W,/ TR = 7
I
”f | SPUCE RED WIRE TO WHITE WRE
| SEE NOTE ¢ NOTE:
10 = 0 FOWER COMDUCTCA 1.) BUTT CONNECTORS ARE INCLUDED
WITH ITEM B; SOLOFR CONNECTIONS
AND COVER WATH SHREINE TUHING
\ (ITEM 1)
POWER CONDUCTOR FROM
SOLENDID © RESERVOE
(REF. FRCLD INSTALLATION)
ITEM QTY PART HO, DESCRIPTION ITEM @TY PART NO. DESCRIPTION
1 1 BABT00 SWITCH 7 1 480385 CONDUCTOR ASSY
2 1 480373 LOAD SENSOR ASSY B 1 480697 CONDUCTOR CABLE (REF.)
3 1 4B0380 LOAD SENSOR LIMIT SWITCH ASSY 3 1 340638 CONDUCTOR, POWER
4 1 366966 RELAY BOX ASSY 10 1 JEE030 CONDUCTOR
5 1 480059 CONDMICTOR ASSY (POWER EXT.) 11 2 366355 1/4" SHRINK TBG x 3" LG
B 1 480384 CONDUCTOR ASSY 12 1 3G6973-001 CORD REEL ASSY

AW—-480095
8005H ELECTRICAL ASSEMBLY

5-1.0.0 R 2/94



LILET EWITCH

BLOCK
LT SwaTcH

ITEM Q7Y

PART NO,

1 EB46900
1 480379
1 480380
1 MiG9RG
1 480597
1 AR0547
4 000404
4 (HGEO0
4 MS400
1 480384
1 4800049
1 ARGERD
1  3B8973-001

— STOP RELAY [GAS=COL) (DIESEL=FUEL SHUTCEF)

— 7 R-g

13
1{3) HOIST
ROT. {3}3 t-i'f@ @;T'b ‘-&} KOT.
o |l |14® @y o o
I soou 6, F@. 1) @) -ﬁ:ﬁ & ooou
i) .
\ \ LOCATION; UNDERHOODD OF TRUCK
11 10 T S e
10 KEY
1524 25
= PoaTE |- 23
12% (4]
} TO CROMD (-}
154 FUSE
k RED
POWER RELAY 12 TO BATTERY (+)
= LOCATION: CRANE COMPARTMENT
22 21 18 17 14
19 / 1 PROP.
AMPLIFIER
ie 20 £ i
WHITE (POWER) ==l T RED = !
WHITE W/RED BLUE
DLUE W/BLACK -, . WHITE ) o PROP.
LIF BLACK GEN yalvE "
0 YELLOW W/ TR s q \[% :
— THROTTLE COMTROL (FOUR FUMETION O8LY)
— WOLE (FAST/SLOW) AN
— AUMILIARY (0t JOFF) | "
— START RELAY

DESCRIPTION

SWITCH

LOAD SEMSOR ASSY

LOAD SENSOR LIMIT SWTCH ASSY
RELAY BOX ASSY

RECEPTACLE ASSY

CAP, PENDANT RECEPTACLE
SCREW, RO HD §6-32 » 5/8° LG
WASHER, 5P LK §6

NUT, HY =32

CONDUCTOR ASSY

CONDUCTOR ASSY (POWER EXT.)
FUSE (HOLDER P/N 1S 4B0688)
CORD REEL ASSY

14
15
16
17
18
19
20
2
22
23
24
23

ITEM OTY PART HO,

480522
320355
480549
406358
0o o2
480495
B3E600
635200
360610
000z
320363
320357

n = = == =

7 Rl T

AW-—-117
CRANE WIRING, 8005H
w/ 4 & 8 FUNCTION PENDANTS, PROPORTIONAL (—200,-400)

5-3.0.0

DESCRIPTION

AMPLIFIER ASSY, PROPORTIONAL
POWER RELAY

CONDUCTOR, 16 Ga BLACK
CONCUICTOR, POWER

TERMINAL, RING

TERMINAL, FLG'D SPADE (16-14 WIRE)
JUMPER

TERMINAL BLOCK

DECAL, TERMINAL 1.D.

TERMIMAL, WR 2ZRC—10

PLLIG, RELAY

CONMNECTOR, SPD LOCKING, NON—INS

R 6/97



152223

21
{ TO GROUND (=)
f=e 87 30 154 FUSE
RED = ~
POWER RELAY 12 710 BATTERY (+)
] LOCATION: CRANE COUPARTMENT
20 19 17 16
14
‘ T 18 1o
1
b WHITE [POWER) e BLACH m— )
— WHITE W,/RED — "
BLUE W/BLACK 'g
BLACK W/ WHITE 1
BLACE BROWY ] i
e — WITE HM BLUE X
RED W,/ 'WHITE == IOLE (FAST/SLOW)
GREEN W/ WHITE E[r | — AuxLiARY (omforE)
HLUE W,/ WHITE — START RELAY I
BLACK W/RED — STOP RELAY (GAS=COL) (DIESEL=FUEL SHUTOFF) 1
DRANCE W/RED

BLUE W/FED {SPARE) I
—7 8 9

ITEM QTY PART NO. DESCRIPTION ITEM QTY PART NO. DESCRIPTION

1 1 HARR00 SWITCH 13 1 JBEE7S-D01  CORD REEL ASSY

F 1 4B03TS LOAD SENSOR ASSY 14 1 4B 57 RELIEF WALVE ASSY w/ SOLENOID

3 1 400360 LOAD SEMSOR LIMIT SWITCH ASSY 15 1 320355 POWER RELAY

& 1 IEEOE6 RELAY BOX ASSY 16 1 340638 CONCUICTOR, POWER

5 1 480597 RECEPTACLE ASSY 7 1 ooO1002 TERMINAL, RING

E 1 ABOS4T CAP, PENDANT RECEPTACLE 8 10 480405 TERMINAL, FLG'D SPARE (1614 WIRE)
7 4 000404 SCREW, RD HD §56-32 x 5/8° L0 19 1 635200 TERMINAL BLOCH

] i 019800 WASHER, SP LK 6 20 1 50510 DECAL, TERMINAL LD.

] 4 015400 HUT, HX #6-32 2 1 001102 TERMINAL, WR 2RC-=10

] 1 480384 CONDUCTOR ASSY i 1 320363 PLUG, RELAY

11 1 480095 CONDUCTOR ASSY (POWER EXT.) 23 5 320357 CONNECTOR, SPD LOCKING, NON=-INS
12 1 4B0EED FUSE (HOLDER P/N 1S 480688) 24 1 AEDD4T CONDUCTOR, 16 Go BLACK

AW—-120
CRANE WIRING, 8005H
w/ 4 & 8 FUNCTION PENDANTS, LESS PROPORTIONAL (—100,—300)

9—4.0.0 R 6/97









=y

UMIT SWTCH

RELAY BOX
ATSEMOLY

2-BLOCK
LT SwiTeH

27

‘é']- ROT.
5{3) EXT.
g Boou

17—

I.D(.‘.i.'l'lm UNDERHOOD OF TRUCK |

1524 25
e - 23
‘_:'Bﬁ I
i s e ={ T GROUND (=) |
B7 30 sl 54 FUSE J=

| POWER RELAY 13 1o paTIERY )]

CHANGE W,/BLACK

WINTE W,/ RLD
= WHITE (FOWEH) M
' 14 BUUE W/BLACK W
1 & BROWH sy 00000 3 OO D BLACK, W,/ WHITE T 1
TELLDW W/ TR e 6 7
L e THROTILE CONTROL (FOUR FUNCTION ONLY) — WAITE W/OLACH = 8 9
' Ve INLE (FAST/SLOW) — RED W/ TE i
! AUNILLARY (06 ,/0FT) — GREEM W/WHITE 10 1
START RELAY — e BLUE W,/ WHITE
STOP RELAY (GAS-COML) (DUFSFL-FLUEL SHUTOFF) — BLACK W/RED e
BLUE = —— ORANGE W/RED =
: FUTURE USE — BLUE W/RED 1
]
22
= et _— Tos = S B % __ " LDCATION: CRANE COMPARTMENT
ITEM QTY PART NGO  DESCRIPTION ITEM OTY PART MO. DESCRIPTION
1 1 4B0386  HARNESS, CRANE PICTAL 15 320355  POWER RELAY
2 1 646800  SWITCH T3 480549  CONDUCTOR, 16 Co BLACK
3 480379 LOAD SCNSOR ASSY 17 o1 340638  CONDUCTOR, POWER
4 1 4B03RD  LOAD SENSOR LIMIT SWMITCH ASSY 18 1 oo1002 TERMINAL, RING
5 1 3EESEE  RELAY BOX ASSY 19 34 480495  TERMINAL, FLG'D SPADE (16-14 WIRE)
& 1 480626 BRACKET, PENDANT RECEPTACLE 00 3 636600 JUMPER
7 1 480547 CAP, PENDANT RECEPTACLE #Ho AB0494 TERMINAL BLOCK, 22 STA
B 4 Dﬂﬂlﬂ!q SCREW, RD HD #6-32 x 65/8° LG, 22 1 480430 DECAL, 22 STA TERMINAL BLOCK
8 4 019600  WASHER, 5P LK 46 23 1 001102 TERMINAL, WR ZRC-10
10 4 015400 NUT, HY §6-32 74 1 370363 PLUG, RELAY
" 1 480384 CONDUCTOR ASSY 25 5 320357 CONNECTOR, SPD LOCKING, NON-INS
2 400039  CONDUCTOR ASSY (POWER EXT.) *26 1 4800491  HARMESS ASSY
13 1 4BOGES  FUSE (HOLDER P/N IS 4BD68S) 27 1 366873-001 CORD REEL ASSY
14 1 400612  DIN PLUG ASSY
AW—150 * NOTE. ITEM 76 INCLUDES

CRANE WIRING, 8005H
w/ FM REMOTE, PROPORTIONAL (—500,—520)

5-7.0.0

ITEWMS 19, 20 & 21

R 6/97



LOAD SEMEOR
LIMIT SWTCH

5

RELAT BOX
ASEEMDLY

2=HLOCK
LiMIT SWTCH

27

a
LOCATION: UNDERMOOOD OF TRUCK |
A S 1524 25
POSTVE = 1T e b 23
12V (#) ] [ BE i
i] .= { TOOGROUND (-]
—OFANGE W /BLACK T T
BLUE = A7 3&—;4Lmt.—rusc|1
Fa
s BLACK PowER RELAY 13 To BATTERY (4)
21 = 19
2 . GACEN
1 L 1= RED WADLACK e i
| L 2 BLACK i
\t i £ : CRANGE
A -1 RED
] I [
BLUE
I :" : CREEM W/HLADK sy 26 |
L a0y d ORANGE W/BLACK I
i - 20
AMPLIFIER ' et s WHITE. W,/HED
= WHITE [POWER)
i 7 = :' BLUE wm.m:—l i
14 - e BLACK. W/WHITE |
a GROUND 16 = 20 =i
OIN PLUG s YELLOW W/ TR ' 6 7
TO PROP, DRN THROTILE CONTROL (FOUR FUNCTION OoLY) — [« = WHITE W/DLACK === g 9
1 FEHE:.LHM'IFMY IDLE (FAST/SLOW) — e = RED W, W) TE e— '
I ALDGUARY (0N /0FF) = [#] et s s GREEN W/ WHITE 10 1
28 %Twm ETART RELAY — [« = BLUE W,/WHITE
ey STOR RELAY (GAS=COIL) (HESEL=FUEL SHUTCEF) = [s] i BLACK w/RED
BLUE Fu DM 4 DRANGE W/RED
FUTURE USE — [y i BLUE W,/RED [
- QN PLUG 22 -] o !
TO PROF, =
VALVE BLUE = 8 910
I'“I: EM'T e = e __B“_c'm" s i = Lino "LE'CAHEN': CRANC COMPARTMENT
ITEM OTY PART MO. DESCRIPTION ITEM OTY PART NO. DESCRIPTION
1 1 AB03IBE HARMESS, CRANE PIGTAIL 15 1 320355 FOWER RELAY
2 1 545300 SWITCH 6 1 4805432 CONDUCTOR, 16 Go BLACK
3 1 A00578 LOAD SENSDR ASSY 17 1 340638 CONDUCTOR, POWER
& 1 450380 LOAD SENSOR LT SwWTCH ASSY 18 1 oo1002 TERMINAL, RING
5 1 366966 RELAY BOX ASSY 19 37 480485 TERMINAL, FLG'D SPADE (16-14 WRE)
B 1 480676 BRACKET., PENDANT RECEPTACLE 20 o BARRDO JUMPER
T 1 ABOS4T CAP, PENDAMT RECEPTACLE 1 1 480494 TERMINAL BLOCE, 22 STA
31 4 Doo404 SCREW, RD HD §6-32 x 5/8° LG 22 1 480480 DECAL, 22 STA TERMINAL BLOCK
a9 4 08600 WASHER, 5P LK J& 23 1 oononz TERMINAL, WR ZRC=10
10 4 015400 HUT, HX §6-32 24 1 320363 PLUG, RELAY
m 1 480384 CONDUCTOR ASSY 25 5 320357 CONMECTOR, SPD LOCKING, NOW-INS
12 1 4800337  CONDUCTOR ASSY (POWER EXT.) ¥26 1 480491 HARMESS ASSY
13 1 48060 FUSE (HOLDER Pﬂ"l 15 480688) 27 1 366873-001 CORD REEL ASSY
14 1 400522 AMPLIFIER ASSY, PROP. 1 480613 [N CONMECTOR w/ CORD
AW—176 * NOTE: ITEM 26 INCLUDES

ITEMS 19, 20 & 21

CRANE WIRING, 8005H
w/ 8 FUNCTION IC PROP. PENDANT & 12 FUNCTION FM REMOTE (—510,-530)

5-8.0.0 R 6/97



_N\
GREEN W/BLACK T

ORANGE W/BLACK T
RED W/BLACK T
RED

GREEN

ORANGE

BLACK

-

> INSTALLED ON
2

BLUE
—

A—RED L-WHITE

B—GREEN M—BLUE W/BLACK T
C—ORANGE N-BLACK W/WHITE T
D—RED W/WHITE T P—GREEN W/WHITE T
E—BLACK R-BLUE W/WHITE T
F—RED W/ BLACK T S—BLACK W/RED T
G—BLUE T-WHITE W/RED T
H—ORANGE W/BLACK T U—ORANGE W/RED T
J—GREEN W/BLACK T V-BLUE W/RED T

K=WHITE W/BLACK T

\A‘

WHITE

WHITE W/BLACK T
RED W/WHITE T
BLUE W/BLACK T
BLACK W/WHITE T
GREEN W/WHITE T
BLUE W/WHITE T
BLACK W/RED T
WHITE W/RED T
ORANGE W/RED T
BLUE W/ RED T

LIEM

L= B ¢ I

QrY PN
1 480542
1 480594-002
8 000405
1 480385
1 001105
3 366995

DESCRIPTION

RECEPTACLE (19 PIN)

CONDUCTOR 16 Gao/19 CON. x 8'-0" LG.
TERMINAL, FLAG

CONDUCTOR ASSEMBLY, WEATHER PACK
TERMINAL, BUTT CONNECTOR NON-—INS
1/4" SHRINK TUBING

AW—-480597
PENDANT RECEPTACLE ASSEMBLY

5-8.0.0 R 2/94



r—-1__ 3
ety 15
b
WIRING GUIDE
A=RED
B-GREEN
C—ORANGE

D-RED W/WHITE T
E-BLACK

F-RED W/BLACK T
G—-BLUE

H—-ORANGE W/BLACK T
J-GREEN W/BLACK T
K—WHITE W/BLACK T
L=WHITE

M—-BLUE W/BLACK T
N—BLACK W/WHITE T
P—-GREEN W/WHITE T
R-BLUE W/WHITE T
S—BLACK W/RED T
T-WHITE W/RED T
U-ORANGE W/RED T
V-BLUE W/RED T

13 '_1 (_1 7 8
i ] i )
.\ = = L CF
12 2
| 2z
g i = |l g
:.:uﬂmzxf

16 2 11 9 14

19 G
BOOU EXTEND (CREEN w/BALK T) 4
BOOM UP_(RED) i
HOUST UP {GREEN) -

10 17 18 10 (WHITE w/BLK T)
el :
[
= & CW ROTATION (DRANGE)

ﬁg 5 & J—ﬂ@ )—-SJ [ o7y
_a@ L @ _@e L_@@ e, POWER (WHITE w/MCO T} ¥
—p f 7"" LEEF_ERTMPHJBHPC_; -

17 18 10 17 18 | woist nows (RED w/BLK T)

F

BODW Do [DLUC)

BOOW RETURM (DRANGE w/BLK T)

L]

IEM QTY B/M DESCRIPTION

1 631601 PENDANT HOUSING
1 631700 COVER, BOTTOM

i 634200 SWITCH, TOGGLE
4

O 0 o~ @ N e L R e

=

_—

E3380

B34401

0 005001 SCREW, PAN HD. #8 = 3/4

EI6600 JUMPER

_MEW FROM DOTTOM

IEM OTY PN DESCRIPTION

n
12

2

R S

I T T S

13

640302 BOOT, TOGGLE SWITCH 14

15

2 oos101 SCREW, PAN HD. #8 = 1 1/4 16
1 ADAPTER, CABLE 17
1 4B0594-001 CONDUCTOR CABLE (19 .COND.) 18
2 CABLE TE 19
4 20
21

AW—480540

o001
67527
642100
019700
BOOSED
004700
622346
622347
002Mm2
480514
480515

PENDANT ASSEMBLY, 4 FUNCTION
REMOVABLE w/ 19 PIN CONNECTOR

5-10.0.0

TERMINAL, RING #6/14—16 Go.
NUT, HEX

"0"-RING

WASHER, SP. LK. 48

3/4" OKONITE RUBBER TAPE
SCREW, PAN HD. §#8 x 1 1,/2
CONDUCTOR ASSY 2 1/8° LG.
CONDUCTOR ASSY 3 1/87 LG.
TERMINAL, RING #6/18-22 Ga.
PLUG, CONNECTOR

CLAMP, CABLE

R 2/94



’1 3 13 /_] 7
N A
L liezaza) — s
o Fg =
ﬂf\‘"\ — s v
TP
N
\\\\‘h \
: ——
5 16 2 11 4 14
(]
DOoOM EXTEND (GREEN w/BLK T)
T
: BOCM UP (RETH —]
HOWET UP [CREFH)
17 RESERVOSR SOL (WHITE w/BLK T) T — 19
.‘;, I——1  CW ROTATION (ORAMGE
L P ﬁg HOT _(WHITE) fit
= e o ;mu-‘
fﬁit 10 19
d CCW ROTATION {BlLaCK) =7
17 18 10 17 1B | vosT poved (RED w/BLK T) =%
BOOM DOWH (HLUE) %‘-—‘ 20
D00 RETURM (ORANGE w/BLK T)
“d
_MIEW FROM BOTTOM
ITEM QOTY B/ DRESCRIPTION ITEM QTY B/H DESCRIPTION
1 1 B316M PENDANT HOUSING " 10 ooomo TERMINAL, RING
2 1 631700 COVER, BOTTOM 12 4 G752 HNUT, HEX
3 634200 SWTCH, TOGGLE 13 4 642100 "0"=RING
4 & 640302 BOOT, TOGGLE SWITCH 14 4 18700 WASHER, SP. LK, #8
5 10 oosoo SCREW, PAN HD. #8 x 3/4 15 21©  BOOSBO 3/4" OWONITE RUBBER TAPE
& 2 005101 SCREW, PAN HD. #B % 1 1/4 16 1 Q04700 SCREW, PAN HD. §8 x 1 1/2
7 1 633801 ADAPTER, CABLE 17 4 622348 CONDUCTOR ASSY 2 1/87 LG.
B 1 BO0632-004 CONDUCTOR CABLE (27°) 18 = 622347 CONDUCTOR ASSY 3 1,/8° LG.
] z 634401 CABLE TE 19z oo1oz SPLICE, BUTT (REF.)
10 4 636600 JUMPER 20 =8 000405 TERMIMAL, FLAG (REF.)
MOTE:
ITEMS 19 & 20 ARE
INCLUDED WITH ITEM 8
AW—-480093

PENDANT ASSEMBLY
4 FUNCTION, NONREMOVABLE

5-11.0.0

R 2/93



ITEM QTY.
1 1
2 4
3 5
4 5
5 1
L] 2
7 2
B 4
= 1
10 4

PART NO,

480501
480513
REF.»
40300
480567
002&e07
01580
634200
480504
480518

—

| —

DESCRIPTION
PENDANT HOUSING 1"
DECAL, COVER PLATE 12
NUT 13
BOOT, TOGCGLE SWITCH 14
CORD GRIP, HUBBELL CONMECTOR 15
SCREW, #10-24NC x 3/4 16
NUT, HX. LK. §10—24NC 17
SWITCH, TOGGLE DPDT 18
BACK PLATE 19
SCREW, S.T. RD. HD. #6 x 3/4
AW-480590

PENDANT ASSEMBLY

ITEM QTY. PART NO.

P E S G R G |

480595
REF.*
660302
636600
G22346
622347
480538
750090
150737

ORANGE w/BLACK T
GREEN w/HLACK 1
BLACK

ORAMGE

GREFM

RED w/DLACK T
WHITE w/RED T
WHITE

=3

WHITE w/BLACK T

RED

BLUE

DESCRIPTION

CABLE ASSEMBLY
WASHER, LOCK
CONDUCTOR ASSEMBLY
JUMPER

CONDUCTOR ASSEMBLY
CONDUCTOR ASSEMBLY

21/8"
31/8

COVER, TRIGGER OPENING
SWITCH, TOGGLE ON/OFF

TE, CABLE

* COMES WITH ITEM 8

FOUR (4) FUNCTION, STANDARD

5-12.0.0

R 6/97



— e QHANGE w/HLACK T
BLACK w/WHITE T GREEN w/BLACK T

———— BLUE w,/BLACK T — BLACK
ORANGE
GREEN
17 RED w /LA T
WHITE w/RED T
WHITE
o
Jid =
L | J E 1 .

21 &
: Y3

FOTEHNTICMETER 20

ITEM QTY. PART NO. DESCRIPTION ITEM OTY. PART MO. DESCRIPTION

1 1 480501  PEMDANT HOUSING 13 4 480516  SCREW, S.T. RD. HD. #6 = 3/4
- I 480513  DECAL, COVER PLATE 14 1 480598  CABLE ASSEMBLY

i 4 REF.* NUT 15 4 REF.® WASHER, LOCK

4 4 640300  BOOT, TOGGLE SWTCH 16 4 650302 CONDUCTOR ASSEMBLY

= 1 480567 CORD GRIP, HUBBELL COMMECTOR 17 480524 CONDUCTOR ASSEMBLY

E 2 002607  SCREW, #10-24NC x 3/4  F IR 480523 SPRING, TRIGGER RETURN

7 9 015801  NUT, HX. LK. §10-24NC 19 1 005003  SCREW, PAN HD. S.T. §8 = 3/8
8 1 430507  POTENTIOMETER ASSEMBLY 20 4 636600  JUMPER

9 1 480506  TRIGGER 71 4 622345 CONDUCTOR ASSEMBLY 2 1,/8°
10 480517 SCREW, SOC. HD. #10-32NF x 5/8 a8 3 622347  CONDUCTOR ASSEMBLY 3 1/8°
1 4 634200 SWTCH, TOGGLE DPDT 23 2 750737 TE, CABLE

12 1 480504 BACK PLATE 24 i 750090  SWITCH, TOGGLE OHW/OFF

* COMES WITH ITEM 11
AW—-4805691

PROPORTIONAL PENDANT ASSEMBLY
FOUR (4) FUNCTION

5-13.0.0 R 6/97



ITEW QTY.
1 1
2 1
3 g
4 8
9 1
B 2
7 2
A 4
2 1
10 4
1" 1

PART HO.

48050
480518
REF.*
640300
480367
002607
01580
634200
480504
480516
480588

ORAHGE w/BLACK T

GREEM w /DLACH T

DESCRIPTION

BLACK
BLUE w/WHITE T
BLACK w/RED T
ORANGE
GREEMW
RED w/DLACK T
WHITE w/MED T
WHITE
oH OFF
.-’\_f\_lil_p -I' 13
19
u — P
X [l WMITE wBLACK 1
fa up
[- o———RED
Dows
(".._ BLUE
HOST DOwWN
BOOM

ITEM QTY. PART NO.

PEMDANT HOUSING 12
DECAL, COVER FLATE 13
MNUT 14
BOAT, TOGGLE SWITCH 15
CORD GRIP, HUBBELL CONNECTOR 16
SCREW, §10-24NC x 3/4 17
HUT, HX. LK. #10=24NC 18
SWITCH, TOGGLE DRDT 13
HACK PLATE 20
SCREW, S.T. RD. HD. §6 x 3/4 21
CABLE ASSEMBLY

AW—-480592

g
3
4
4
3
1
3
1
2
1

REF.*
660302
636600
622346
622347
622000
750030
480526
To0737
480598

PENDANT ASSEMBLY

EIGHT (8) FUNCTION, STANDARD

5-14.0.0

DESCRIPTION

WASHER, LOCK

CONDUCTOR ASSEMBLY
JUMPER

CONDUCTOR ASSEMBLY 2 1/8"
CONDUCTOR ASSEMBLY 3 1/8°
SWITCH, TOGGLE SPDT
SWITCH, TOGGLE ON/OFF
CONDUCTOR ASSEMBLY

TIE, CABLE

COVER, TRIGGER OPEMING

* COMES WITH ITEM B8

R 6/97



OHANGE w/BHLACK T

BLACK w/WHITE T

GREEN w/BLACK T

POTENTICMETER

ITEM QTY. PART NO.

W oo~ Mmoo e A -

e T
N = O

1
1
g
8
1
2
2
1
1
1
4
1
4

BLUE w/DLACK T BLACK
RED w/WHITE T BLUE w/WHITE T
——— CREEN w/WHITE T BLACK w/RED T
— DRANGL
25 23 GREEN
_\11—' RFD w/BLACK T
24 N N WHITE w/RLD T
start [§ .,_.,'I sToP on OFF e
1 4 #| OFF —f'l—f\—"‘\—Ei o 24
ofl ENGNE
J POWER
aux | 29 - _-25
\ 3 gl O -
4 - 1 L S 'i| WHITE w/BLACK T
[ g me IR i e e |
20 QT | BOTATE 1 a0 i
EXIEND (‘E BLUE
FAST 22 16 HOIST DoW
LE BO0W
DESCRIFTION ITEM OTY. PART NO. DESCRIPTION
480501 PENDANT HOUSING 14 1 480583 CABLE ASSEMBLY
480518 DECAL, COVER PLATE 15 B REF.* WASHER, LOCK
REF.™ NUT 16 3 GGOINZ  CONDUCTOR ASSEMBLY
640300 BOOT, TOGGLE SWITCH 17 1 480524 CONDUCTOR ASSEMBLY
480567 CORD GRIP, HUBBELL COMNECTOR 1B 1 480523  SPRING, TRICCER RETURN
002EQ7 SCREW, #10-24NC x 3/4 19 1 005003 SCREW, PAN HD. S.T. #6 x 3/8
msEm NUT, HX. LK. #10-24NC 20 4 E3GE00 JUMPER
480507 POTENTIOMETER ASSEMBLY 21 4 E22348 CONDUCTOR ASSEMABLY 2 1/87
480504 TRIGGER 2 3 622347 CONDUCTOR ASSEMBLY 3 1,/8"
480517 SCREW, S0C. HD. #10-32NF x 5/8 23 1 622000 SWITCH, TOGGLE SPDT
634200 SWITCH, TOGGLE DPDT 24 3 750080  SWITCH, TOGGLE ON/OFF
480504 BACK PLATE 25 1 480526  CONDUCTOR ASSEMBLY
480516 SCREW, S.T. RD. HD. #6 x 3/4 brd TR 750737 TIE, CABLE
* COMES WITH ITEM 11
AW—-4805693

PROPORTIONAL PENDANT ASSEMBLY
EIGHT (8) FUNCTION

5-15.0.0

R 6/97









2 3 4 INSTALL ON:
WHITE

WHITE w/RED T

e 5 INSTALL ON:
ORANGE
GREEN
RED
BLUE
BLACK
RED w/BLACK T
ORANGE w/BLACK T
GREEN w/BLACK T
WHITE w/BLACK T

O®®
®O®E
QOO®eO
HE®O
©@O O

WIRING GUIDE

A—RED L—WHITE

B—GREEN M—BLUE W/BLACK T
C—ORANGE N—-BLACK W/WHITE T
D—RED W/WHITE T P—GREEN W/WHITE T
E—BLACK R—BLUE W/WHITE T
F—RED W/BLACK T S—BLACK W/RED T
G-BLUE T—WHITE W/RED T

H—ORANGE W/BLACK T U—ORANGE W/RED T
J-GREEN W/BLACK T  V—BLUE W/RED T
K—WHITE W/BLACK T

LHEM QTY B/N DESCRIPTION
7 480514 PLUG, CONNECTOR
R 480515 CLAMP, CABLE
3 30° 480594—-001 CABLE, CONDUCTOR (19 COND.)
4 2 000101 TERMINAL, RING #6 / 14-16 Gao
5 9 002012 TERMINAL, RING #6 / 18—22 Ga
AW—-480595

PENDANT CABLE ASSEMBLY

5-18.0.0 R 2/94






- 1.75¢ —
[
T
r ) HEX
5.595 REF — \— 1" HEX
oo - 7/8-14
: UNF
0 O O
l=——1
o0 0

NOTES:

1.) FOR SEAL KIT, ORDER PART NO. 480184—-002
2.) FOR REPLACEMENT COIL, ORDER PART NO. 480184—003

AW—-480184
CARTRIDGE VALVE

5-20.0.0

R 2/93



NOTES




22 22

ROTATION
(2nd SPOOL FROM TOP)

SEE DETAIL "A"
J.-"

BOOM—-UP
(BOTTOM SPOOL)

3 35 18 33

oS . —37 PRESSURE / RETURMN
e EXTENSION
% 8 *ra?q@x (3rd SPOOL FROM TOP)
34 32
EEI!'I u!u
VALVE BANK
AW—-480573

HYDRAULIC ASSEMBLY, 8005H

6-1.0.0 R 2/93



L g e et

8005H HYDRAULIC ASSEMBLY AW-480573

ITEM | QTY. | PART NO. DESCRIPTION

1 1 480377 CYLINDER, BOOM

2 1 480181 VALVE BANK ASSEMBLY

3 4 008701 SCREW, HEX HD. 3/8—16NC x 1" LG.
4 4 017100 NUT, HEX 3/8—16NC

5 4 021100 WASHER, SP. LK. 3/8

6 1 480024 MOUNT, PENDANT RETAINER

7 1 480379 LOAD SENSOR ASSEMBLY

8 2 020200 WASHER, SP. LK. 1/4

9 1 480211 TUBE ASSEMBLY

10 1 480200 HOSE ASSEMBLY (PRESSURE)

1 1 480201 HOSE ASSEMBLY (RETURN)

12 2 480208 HOSE ASSEMBLY (BOOM UP 31 1/27)
13 1 480205 HOSE ASSEMBLY (ROTATION 19 1/4%)
14 1 480203 HOSE ASSEMBLY (HOIST 24 3/4")
15 1 480202 HOSE ASSEMBLY (HOIST 21 1/2")

16 1 480188 COUNTERBALANCE VALVE CARTRIDGE
17 1 REF. PLUG, —6 O—RING

18 1 480204 HOSE ASSEMBLY (ROTATION 17 1/2%)
19 =) 200892 ELL, 90" —6 NPT / —6 JIC

20 2 360044 ELL, 90" —6 NPT / —8 JIC STD.

21 1 480190 ELL, 90" —6 NPT / —8 JIC X—LONG
29 2 202759 ELL, 90" —8 NPT / —6 JIC

23 1 480213 ELL, 90" —6 NPT / —8 JIC LONG

24 1 360043 ELL, 80" —8 NPT / —8 JIC

25 1 360045 ELL, 80" —8 NPT / —8 JIC MED. LONG
26 2 750413 REDUCER

27 2 750412 SWIVEL JOINT

28 2 360054 ADAPTER

29 1 480207 HOSE ASSEMBLY (EXT. CYL. 45 1/2")
30 1 480206 HOSE ASSEMBLY (EXT. CYL. 44")

31 3 200876 ADAPTER, —6 O-RING / —6 JIC

32 1 480194 ELL, 90" —6 JIC SWIVEL / —6 JIC
33 1 480212 TUBE ASSEMBLY

34 1 241168 TEE, —6 O-RING / —6 JIC RUN

35 1 330412 VALVE, COUNTERBALANCE

36 2 005810

SCREW, HEX HD. 1/4—20NC x 1 3/4" LG. GR.5

6-1.1.0

R 2/93




— o i |

e ]

GIC0B Y -MV ﬂ .w F

oty * S ot} i

H a

HEDOE H04
LT L IONY TVEEILNNDD

W
sn ey
JE° 10 =
AT .__" x_ml..u

H LR N 8 D0 CFviim b i GBE
00 pg e D w0 s e a0 04

ANVAWOD INVHD 0LV

ol

WATR G e 04 T

S e P MY b TS a0 R Oy
3 Yy AT AL WLl 1§ ol

[T o

L I..._.ﬂqh BaC el Cm Lm0
L Eravvuld

Tl %34 i0m 00 TI00D

PR
Lo ]

Pt | 5 TR0 Wl 0 w0
Wik el D Pl

Wil .l._ﬂ TI¥ CHIC FeauFU 0 FEIWN

ALV LN

Temhivm #0150
ML 2 ] (= TN F] ) T T

JATTA JONV IWBHILNNOD|  6I0BE | W] 1 | |

9=/ LdND- "T13 WG| S6BO0Z (V]| E | £

HF9=/LdH 9= SN0 "1T3 06| 9009 [V | [

5,55V 350H| bD2o8r |v| | | v

.55V 350H| p020BF (V[ 1 | &

XA IOV WOHALNNGD WY D]  ®mzoar |a] 2 | @

DN-91/% YO00-%3H LnN| 108910 (V| 2 | L

B1EA € ¥ IN-9% OH XH HOS| EORLDOD Y| | 8

HIHDIH

38 7MW 3UNS538d ONILXI WOOH 'NOILY TIWLSH H3Ldv ©
OlLYvY L0Td I'E HLIM 15d OO0

OL 135 NYI-vOE) NS ' 300IHIETD 3ONYITBHILNNOD ‘2

(d3380 N0 KOOB ITRIS504 ILVNINGCE OL)

FHNSS3Hd HIVE INIT NENLIY QI0INVH NIHM 35N 8041

TEII0N

15d 00l 50332X%3

INTHA TONYIENIINGDD 0
NOILVIOT @ HOLLY TIvLSH

mTA all

Wi W¥L3O0

6-2.0.0



NOTES




[

1 e —

MAIN RELIEF
2000 PSI

PUMP
B GPM

RETURN
FILTER
1 DMICRCN L

STHAIHER

ﬂ..-"-'¢"_"'_

H.
[l oW
=

[
[ K=
=
]
L_“-.'_-i_""'_‘
r—=al——%==—

P

@

A
Efgﬂﬂhﬂ
=

|

ErEEal

MAIN REULF
2000 PS d
CF WA HOWN
WITH MOID EMERGE
AW-480653

-

HYDRAULIC SCHEMATIC, 8005H

6-3.0.0

HOST ROTATION
S DOWN > A cow. -t out o up
N v B N N
DIVIDER CARTRIDGE
r_ _ﬂ 2 GPM
| I
EXCESS FLOW

R 5/94




ol — e ——

wL X

5
L —— 3=
r-'xr—i"-——f'

i
3

J {1 N S
e e O !
MAMN RELIEF ><
2000 PS W7}
HOIST
PUMP (%
g o () = 15 : =
P ~< nown oW bt QU T = UP
& P 1) 1N
RETURN STRAINER N cronire row
FILTER DIVIDER CARTRIDGE
joMicRON (|, = 2 GPM
Lot
EXCESS FLOW

MAIN RELIEF
2000 Pal ]

IEF WA HOW
WITH SOLENQID ENERGIZED

AW—125
HYDRAULIC SCHEMATIC, 8005H
PROPORTIONAL

6-3.1.0 R 2/93



S15AudlNI HEHL OL IYINaN

W30 WIHNY ANY W O350 30 LOH 150M WY
03 FHYHD OLNY 40 AlHIAC0HA 3HL B LMikdd SIHL

ASEY LX3IN

_ _ e 1HDIEM
——— [ 8l008b-MV 18 — ]
HOMSIATH OH oM | 305 IS vy

CL8I-5'FLA ISNY U3d Juy
LAOHY KADHE 10H F3IMHYHIT0L
DHMYHD

LNAO . AQ 0N SiHL ITWIS LOH 00 F30403

- AYYHS ONY SHHND T JAORIH

NNOW LO34I0-21INVHAAH n_I:m_e iy | e e
il orFg &= N L F 5370

AQ 0 2HD " _S:__uwum

2= .H_unt.m FELANIHLO SSI WA EITHYHIOL

v EIHINI HI 34Y SHOENIWD

ANVANOD INVHD LNV NG | TIv 310N 3SMHIHLO 53N

IriyaLy 40 150

NOWdIHISI0 _

'DNOT .B/S-L A3N 05
F SBIEDNOT JE-2YIA WE AT HLIM LAYHE IHDIVHLS L4VHE
L (ATHO LNNOK L23HI0) FENYTH 1108 2.¥. 3VE 'H3ldvay

S$3IVd 2
1dN bl- /T

ON LY _m_.n_ ALD | man

w90°9

-y

—H

2 [

68/€

‘200

“BL008F "ON LH¥d 350 LIM 3DIAHIS HOA
"HO0-BLO0BY 'ON LHYd 35N LIX V3 Ho4d
"(662054) HIL4YAY IHNSSIHL

Qir k=811 L/ LdN v l-p/E ONY "(55003E) 4L
~dYa¥ NOILONS 2IF 21 ~91/5 1 £ LdN vl
WE'(BL00BF) dWNd 'OAH 40 S1S1S

"NOD HOIHM 22008y "ON LHYd 35N
ATEWISSY diNd "0AH H3AHO 0L

(QUVONYLS) 'Wd'H 0001-d33dS dWnd

*310N

§370H 2
‘NUHL'YIO BEF®

Oudd¥ _ 3ivQ ﬁ HOUAIHIS3]

bl

SHOISIATH

BHD

TTL

I
‘S3L0ON

‘O HSINIA

OM JHLXIS

BRI

€-4.0.0




S |

b R

ROTIA anﬁwﬂgﬂ_ﬁ .-w_

it

e B W mswm s s QUL B0 40m 4 W OhY
N E T N T T TN O WY T}

e T T

TidlmAimi milmh G VW oM bR A5V 1NIN

RANE % Fik LMY W ﬁ"

JNNd LI ONIHY3E GHv08LN0

ity

Af o=l LR ELE Rl E -] ]

Pubnckiwind

S e jwes h Wik 3 Ywhedil 3w s

duwi i R el VIV BADw e

B nE id THNVDaw

R AE Al AvmiThuak ) sDuny m)n0ul D44 el o) LT
LR WGB3 TR ¢ Brvie 408 04 L8 Hﬁ#ﬂﬂ.ﬁuﬁﬂ.—ﬂ.ﬂ.ﬁ“ﬂm
ANVAWOD INVHD LNV T LLmeh| VIV DIL0N 350as IHL0 $33IN0
IiNd LY 40 1500 & LUAHYII
WO LI 3O ON Luvd weafmiin H
— DNBvVIg 0EvoaIno | L0000k [vl1 111
SHH dwns | BODUHF [yl 2 [ 1

IONLLNNOW L4VHS 3AIHA HOA
a3LIND3H S1 LI DONIHY3d advod.Lno

"ONIH dYNS TTIVLSHL 9
'ONIMY38 LV3S '3UNSS3Hd N3A3 HLIM 'S

LAVHS HAAD ONIHY3E 30NS

1377VHVd 38 TIVHS
L1dVHS 'OL'd ONV LdVHS dWd &

VOSI=-"Wd'H WNIXVW "2

<Ll -

JIONY ONLLYH3L0

LAVHS LHIOM-N ToNdON WY L

ALON

Cadw u. I T m

WO iLdiw 10

EWMipIALY

2

SNOISNINID H3IAHA aNidv3g
Qyv08LN0 Q3L5398NS

.mvl,..xn :__.“_m_o
561 wlm_..w_ -

g1 W

T

.J"-W.H s *
T Sl

I 4

B e o i el _
- I —
a k| =

e XS0

_. O I8

L LI

6-5.0.0



RELIEF VALVE MUST BE
LOCATED BETWEEN PUMP
AND ANY OTHER VALVES
AND ACCESSORIES.

~—— RETURN TO
RESERVOIR

~ I
‘\!\5\\

PRESSURE —, ,,»"J
TO CRANE B

%

BLUE WIRE = POWER + 12VDC
BROWN WIRE = NEG. (GROUND)
YELLOW w/ TR = NOT USED (OR GROUND)

“~— FROM PUMP

ITEM  QTY B/N DESCRIPTION
1 1 480135 VALVE, VENTED RELIEF 2000 PSI
2 480135—-001  REPLACEMENT CARTRIDGE
3 1 480137 VALVE, DIRECTIONAL SOLENOID
4 1 480613 DIN CONNECTOR
5 1 000209 PLUG, PIPE — SOC. 1/4"
AW—-480157

VENTED RELIEF VALVE
ASSEMBLY w/ SOLENOID (2000 PSI)

6—7.0.0

R 2/93



FROFPORTIONAL
AMPLIFIER

BLUE WIRE -
POWER + 12VDC

BROWN WIRE -
TO AMPUFIER
GREEN WIRE
YELLOW w/ TR
NOT USED
ITEM QOTY P/N DESCRIPTION
1 1 480521 MANIFOLD, BLOCK
2 1  360157-002  VALVE, RELIEF
3 1 480522 AMPLIFIER, PROP. (IN SHIP KIT)
4 1 480520 VALVE, SOLENOID
5 1 000211 PLUG, —4 SAE "0"—RING
& 1 480529 DIN CONNECTOR ASSEMBLY
AW-480525
HYDRAULIC MANIFOLD ASSEMBLY
PROPORTIONAL

6—8.0.0 R 6/96



S1708 _B/C H04 S3W0H VIO 20T (¥)

- T

/L8

]
]
Il
Il
Il

— il
B/t o s .

T

WIHY HNYE IATYA 'ONI TWE¥D LNVOMID LY
HEIWHL HIW JLHM 0L O3133NNOD HOLINONDD HIMOd -y

0l 1z 2 £2¢

A5 ]
NOLLONS __-“

dind OL —m
A1 N,

ANYHD

\

0¢

-llr..l-l...l.-r.

AW—-480150
8 GALLON

RESERVOIR ASSEMBLY

R 10/94

6-9.0.0






ITEM QTY B/

L R R R

= PR LB T

750501
360151
360282
360150
750708

15 1/8

MOUNTING PATTERN
DESCRIPTION ITEM QTY PN
RESERVOIR WELDMENT 6 1 750477
FILLER ASSEMBLY 7 1 60249
STRAINER, SUCTION 8 4 005500
SIGHT GLASS e 4 020200

STRAINER, DIFFUSER

AW-T750500

9 GALLON RESERVOIR

6—10.0.0

DESCRIPTION

PLUG, PIPE —8

COVER, CLEAN OUT

SCW, HX HD 1/4NC x 3/4
WASHER, SP LK 1/4

R 10/94



10

9/16 TYP.
| MOUNTING PATTERN | 15 1/8
I 32 ‘
ITEM QTY PN DESCRIPTION ITEM Q1Y PB/N DESCRIPTION
1 1 750691 RESERVOIR WELDMENT 7 1 750707  STRAINER, SUCTION
2 1 750712 COVER & 2 360150 SIGHT PLUG
3 1 750709  ADAPTER, BAFFLE 9 2 750708 STRAINER, DIFFUSER
4 1 750716  WASHER, CRUSH 10 1 750477 PLUG, PIPE -8
5 1 750711  BOLT, END COVER 11 2 009108  SCW, HX HD 3/8NC x 1 1/4
6 1 360151  FILLER ASSEMBLY 12 2 017400 NUT, HX LK 3/8NC
AW—-750690

18 GALLON RESERVOIR

6-11.0.0 R 10/94



NOTES




AMATA 9 JIWNVETAH

LTk ELEF ] .._!u-u_nxu:_h.u i i -—l_..br
Lol v v
ANVRCD BWED QLTS e b (]
.......... T tri—=
T | mmwwse  Tealsrw| [ 1
3 T

£8/€

IrfHym QK

ELRT T !

Aviwmirm _if

HIOTWNDLN B4 PEI

IWnkYA SCH

WinHYA L0

CEIEL LT
T

2IMAreaiE (iUt

UYrHOAH A CCH

Ty
Hh\"‘-{--u.

firmns

VWO 5

U

= <HALR A—
_ « RN _
oL E 6 FNL .H_E:_
= L
ARRYAE ¥ b
HArEdLH A EE =

|
i
%
|

A ﬂ___m_vM_I

Y W Ove ChROWD |/

7-1.0.0






AW—-480300

HYDRAULIC OUTRIGGER ASSEMBLY

ITEM QTY. | PART NO. DESCRIPTION
1 1 750899 MAIN CROSS TUBE

2 1 750893 SLIDE, STREET SIDE

3 1 750894 SLIDE, CURB SIDE

4 2 750892 CYLINDER, VERTICAL

5 4 012202 SCREW, HX HD 5/8NC X 1 1/4"LG
6 4 012502 SCREW, HX HD 5/8NC X 2 1/4"LG.
7 12 023800 WASHER, SP. LK. 5/8"

8 4 018301 NUT, HX. 5/8" NC.

9 5 016500 NUT, HX. 5/16" NC

10 5 020600 WASHER, SP. LK. 5/16"

11 4 003906 SCREW, SC HD 5/1BNC X 3 1/4"LGC
12 2 480230 VALVE, MANUAL, OUTRIGGER (VERT.)
13 2 480231 MANIFOLD, OUTRIGGER

14 5 480232 CLAMP HALVES

15 5 480233 PLATE, TWIN COVER

16 2 480220 TUBE ASS'Y (LEG)

17 2 480221 TUBE ASS'Y (LEG)

18 1 480222 TUBE ASS'Y

19 1 480223 TUBE ASS'Y

20 1 480224 TUBE ASS'Y

21 2 480225 HOSE ASS'Y, O.R. (CURB SIDE)
22 2 480226 HOSE ASS'Y, O.R. (STREET SIDE)
23 2 480227 HANDLE ASS'Y

24 1 480235 KIT, OUTRIGGER INSTALLATION

25 6 241175 ELL, 90" -6 ORB/ —6 JIC

26 2 480195 ELL, 45" =6 ORB / —6 JIC

27 4 200892 ELL, 90" 3/8 NPT / -6 JIC

28 2 360048 ELL, 90" 3/B NPT / 3/8 NPTF

29 2 759016 DECAL, DANGER

30 2 759017 DECAL, CAUTION

3 2 040581 DECAL, DANGER

7—2.1.0

R 6/97




11 17
CONTINENTAL REXROTH
SEAL KIT (CONTINENTAL) SEAL KITS (REXROTH)
480230—-009 480230-010, BUNA (LUW TEMP
480230-011, VITA (HIGH TEMP.

AW—-073
OUTRIGGER VALVE
PART NUMBER 480230

7-3.0.0 R 6/97



AW—-073
OUTRIGGER VALVE

=
=

0o
2

PART NO.

DESCRIPTION

=~ @m0 4R =

e e e e

480230—-00
480230-002
480230-003
480230-004
480230-005
480230006
480230-007
480230008

KNOB

LEVER ASSEMBLY

BOOT

HOUSING ASSEMBLY

BOLT KIT (4 SOC HD SCWS #10-24 x 7/8)
KNOB

BOLT KIT (4 SOC HD SCWS #10-24 x 2" LG.)
LEVER ASSEMBLY

7-3.1.0

R 6/97




[ “yT T _ e i1aN frn ._.“,__.r..._"..nn._h“__p_._.__.m..uuh rim By | AFEY SHIN
T ﬁ_F_aw'.l;q .r-!- _— 1 B OFRA AT W IV
Ok T Ok Okdivul | 08 W [ T T TE T T
SUIDDIHLAD ﬂ_mmuw_ﬁ: HLIM ity SIS 0N e TiSE
ANTIWE DAY REN 1Y AL
JLAYAIHIS JMAVEIAH - i _ BLN§ VinkeDdiawn
(] i RS-
- e
E Mﬂ“"!tﬂ .__.-H- .!ﬂ- -D!ﬂ L --.\- .:le
CTRCTR LN 111 ey |
ANVAROD INVHD OLnV cen2 o |11 GY4ON FumudnAD $53 YN
i daYi a0 451 ALLNYNG
WO LI .". M LY ._.r.n_l.___ ﬁ _
SHIDD W LD AHVTHD
2MNYUAAH He008
L 3
r &
o -
¥ (980U
HOL33735 "IATVA
HIOAMIEIH =t
I _-H [9%109%)
i r TENRTF
| (LGI00Y)
+* I'sd 0002
431738 "IN
%. i e _
St
L “ I
0 il s i l_
T
* ’ .
dirifd .__r
Tan¥ T_____a | WOl 10 uil
Ex0itialn [ O i On Jufikig

7-4.0.0



FROM
CRANE PRE?gURE

CRANE

TEE REPLACES
EXISTING ELL

VENTED RELIEF

VALVE ASSY 1 SELECTOR VALVE
PRESSURE P/N 480236

FROM
PUMP &
PRESSURE TO
OUTRIGGERS
&P ‘m LOCATION — BACK SIDE

OF OUTRIGGER ASSEMBLY
RETURN FROM OUTRCOERS (CURB SIDE) TUBE
OUTRIGGERS e
LOCATION — BACK SIDE
OF OUTRIGGER ASSEMBLY
(STREET SIDE) TUBE
DECAL, P/N 750271

CAUTION:

A RELIEF VALVE MUST BE LOCATED IN THE OUTRIGGER
PRESSURE LINE OR DAMAGE MAY OCCUR TO HYDRAULIC
COMPONENTS.  PLACEMENT OF THE RELIEF VALVE
UPSTREAM OF THE SELECTOR VALVE IS PREFERRED.

AW-480235
OUTRIGGER INSTALLATION KIT

7-5.0.0 R 11/94



.............

AWUCEROD WHUHD QL) r e
== T la v o pas =
TCTIRE [ CTTT) I |

" I

T
b i B FIRMLTD VIR

1 ..E_.m..._
BTV 2

TEMONLLND WA FROND O
Ll W] Trivald i BN GE0AT WITA OTW 1

A0

2 b

7-6.0.0




FNDIBIARN

Baav | arva |

wHLAWI330

3

— O i o MCAED
T R0 L) W) L T e a0
— 0EQCEE - MV .— o] _ 1||..1I-. LTEI EiBI5 Pk MY Ui TUY
HUHLATH O Dvivvied | B2 | LYa)  gade wmOsD S0W FonrEan0d
TVNNYW A8 0 $50 FWIF 100 00 IO
ATBWISSY HIODIMLMNO ] [l i e
v__.._- e DeY T W E L rai= 2L
THTEROENLR o D¥TIM CINIM b1 MOW £00F Bt oA ot
BB R WG IR o JEROEE NON G 140 -E—Eln_n__._ﬂ_n“liﬂaﬂﬂgnﬂllh”n..
ANVAWOD INVHD oLNV TE | v Caiow B0 SR
Tl Ym @0 151
WOULSWoER0 O devad EM| ALD | ML
FONYH HNWHD| EHI0BE 1]
BNOT € X B/E Nid 7104  2910B¢ 2|z
14377439818100| 89108k MK
3015 133415 "30175|  €6B0%5L WK
30IS gUND "3075]  #6B0S. WE
1HOIN "H399IHLIN0]  E9108k 1-]:9
A _ uB/8 ¥W1ds H3HSYM] OO0BEZ0 B |2
97,9/l | X N ,B/5 "M3u0S[  £0zei0 B |8
A.S5% FENL SE0OHD NIYW|  1BBOGL 18

7-7.0.0



|N|.-D|N|.=:. ‘ Lt

AabhmBims mebni Od Teimim

[P — L] _ WEHLATN T30

Wil

LT

R

o R A s i e o
o EELELT A I TS, T s oy ey
NNV ' HIDSIHLND R (e iiiolm i L
Ji¥4)] Bid Ekd Wleh § Twmdi) Svii
AT LR I I.:.ln-_-li-._-lhuﬂl" Y= -] — byl ek i ..u_-'_ﬁuun”.h
i R LR S ST LY TR Y PN I ID BN Y
ANVAWOD SNVHDI OLNV  [Fr5iim ] oo ssimasin s s
IwiEliwm al 45 A LILMTAD
L LEIF R e b L] T | w'Wdl Ll WELE _
WS 9371 ¥3LN0 QL20BY | v I 1
LAvHS WNvHD | 12208 V| 2] |
Nid WHKs | 222080 | V] ] |
"HOS ONIddVL 47135 | £L208F | V| v | 2
Hv39 NOWK 13438 | PL2ORY i
NN WYR | GL20abk | 9] 9l |
HIADD | 9L208F || L] |
HV30 13A38| 222080 |v]| B |
oNIHSNE | BZ20BF (vl &l |
ONIHY3E J1SNEHL | 6L208 [v] BI |
H3HSYM WID3dS | oszoar | v| 11 )
W75 997 HANNI [ TB208F [y 2]
9NHS dN0D | oBclsk | v| £1| 2
Nd LOHS | THeUBY [v] ¢I] 2
Nid 531 100 | PHLOBR | y| SI| 2
S TUNYH Hid LOAS| GHe0or | v| 91| |
V/S 931 dOB0| 98208y | v L1 !
Hid 104 Luz2oar [ v Bl €
139068 "310NY | BeloBw | ¥] 61] |
00y H3NIVL3Y B¥i0Br | V]| OZ2] |
97 /€ X 90/% Nid 1108| 104220 | V| 12| |
I
1§

“Jant 40 3q15LnN0
HLiM HSNd TILKNN
hid 70W LY3SH ..@

Ll

ik RN On Jenixig

T.aNnn



NOTES




‘5937 (U3 “@AH TWILUNIA DNITIVISNI
FHOAEE SINWHOAH T aONY (COIESL %
ZOIBGL) 530S ZI8DH TIVLSHI CNOHS '§

T8'd O5CZ @

Q3¥23HI JENSSIUd 38 0L SHIONTILD
TWLINOZIHOH ONY TVaUu3s 2

(NMOQ/dN — 1LAO/NI "dAH)
ATANISSY dIHHRILN0 JIINVIAAH
00T6SL—MY

R 5/94

aanonTd Ho
03dda¥d 38 0L S1H04 N30 7V L
TEILON TWHEINT i
= M3 B = RdR
Lassy 30w L5 e - [As5Y 350H 8L -
===  BLLECL Luvd) BileSL ICWEL 1uvd) digse ===
i [FMDHS SW) DNILLLS T MO 08 mAL WD ‘DMO MO BE AL D (MWDHE S¥) DHLLLLY
3 4 OVIHNING 30GEVAN. | @3 D 3ATA POWJ 350H B3 AL WOHY IWOM [ | OVIHNNG SN T0E 133415
_m_ HE oMLY | (LESY ITOH BE - [Ass¥ 380H /L 62 = ——= | oMU HE
Ir O¥3HAINE 30EHY RZUEGE Jhvad] DilASE OCLEGE Luvd] Lilase O¥IHNIE JOEHYA Lz
o Ak FErEn —
(11 i z H
T— IR Io0E b g Qi
—Hﬁ Bl 308 B3HL0 WS WO Bl ==
¥
coIs = ...\\
-IPP-.... ﬁFll!\—ﬂ
T - o e ———
/\J YV = ok
8 I [ e N S S o e e T e g e et M
] |
| — .-Pl'._l IIIIIIIIIIIIIIIIIIIIIIIIIIIIII
LIt
T eSS s S S S e e s e s e e e e e e e e e e
¥i Tl D o e D D e """"ﬁ;-ﬂ““-ﬂ“rﬂ””h““"""""""""
st
T NUALLYd 108 SNUNNOW H3ddn
nnu.-f. 35N SHIONTWLD SNMTIVASHI MIRW i
B 1] e
A H3TOTEIND 30 M3IW J0T
rl GZ {2 9L Gl 82
_mw-:,f..._.
(14 [}
L
¥E =
g (i "
ot 2 1] 1
v L i I |
1)) I
— m
£l ¥

81 . WD LIVHLIY OL AQOE
OHWMOL HSNd =H3ATT JATYA TenkvYw (Q)

o =43 GNALXT 0L AOOE WOMJ
oc ! ¢l AYMY TINd =H3IATT1 INTWA VANV (2]

TSHZONITAD TVINOZIE0H)

BE WD LOYHLIY

OL Jdn TINd —¥3ATT IATVA YNV (9)
WD ON3LX3 0L

KMOO HSMd —H3AT1 IATVA TYANYH ()

(SYIONIMET WILE3R) T3I0R

MAOHS NOWYLNIHO FHL NI S30H OLN /= o
- 1374 8L S» 0uF WAL 40 €01 0L
030734 38 ©L LF pIL 40 3svE TII0ONH

gl LS

T oL

7—9.0.0



HYDRAULIC OUTRIGGER ASSEMBLY AW-759100

FART NO.

ITEM QTy. DESCRIPTION

1 1 759101 MAIN CROSS TUBE

2 1 759103 SLIDE (STREET SIDE)

3 1 759102 SLIDE (CURB SIDE)

4 2 759140 TUBE ASSEMBLY (LEG)

5 2 759112 ANCHOR PIN

6 1 759117 CYLINDER ASSEMBLY, HORIZONTAL (STREET SIDE)
7 1 759116 CYLINDER ASSEMBLY, HORIZONTAL (CURB SIDE)
8 4 759111 TRUNNION BLOCK

9 8 759132 SCREW, HEX HD. 3/8—-16NC x 2 3/4 LG.

10 2 750892 CYLINDER, VERTICAL

11 2 759115 SPACER, MANIFOLD

12 2 759133 MANIFOLD BLOCK

13 2 480231 MANIFOLD, OUTRIGGER

14 4 003906 SCREW, SOC. HD. 5/16—18NC x 3 1/4 LG.

15 4 480230 VALVE, MANUAL OUTRIGGER

16 2 480221 TUBE ASSEMBLY (LEG)

17 2 759125 TUBE ASSEMBLY (LEG)

18 2 480220 TUBE ASSEMBLY (LEG)

19 2 759124 TUBE ASSEMBLY (LEG)

20 2 002608 SCREW, HEX HD. 1/4-20NC x 3/4 LG. SELF—TAPPING
21 1 750453 HOSE ASSEMBELY, OUTRIGGER PRESSURE (CURB SIDE)
22 1 759126 HOSE ASSEMBLY, QUTRIGGER TANK (CURB SIDE)
23 2 750452 HOSE ASSEMBLY, OUTRIGGER (STREET SIDE)
24 4 759127 HOSE ASSEMBLY

25 4 241175 ELL, 90" —6 ORB/-6 JIC

26 2 480195 ELL, 45° —6 ORB/—6 JIC

27 4 200892 ELL, 90" —6 NPT/—6 JIC

28 2 360048 ELL, 90" —6 NPT/-6 NPTF

29 4 330176 ELL, 90° —4 NPT/—4 JC

30 2 759134 ELL, 90" LONG —4 NPT/—4 JIC

31 4 759135 ADAPTER, BULKHEAD —4 JIC/—4 JIC

32 8 012202 SCREW, HEX HD. 5/8-11NC x 1 1/4 LG.

33 8 023800 WASHER, SP. LK. 5/8

34 2 759137 ELL, 80" —6 ORB/—4 JIC

35 2 040581 DECAL, DANGER, STAND CLEAR

36 8 021100 WASHER, SP. LK. 3/8

37 4 005303 SCREW, SOC. HD. 1/4—20NC x 7/8 LG.

38 2 330273 ELL, 90° —4 NPT/-6 JIiC

39 1 750456 TUBE ASSEMBLY

40 1 750454 TUBE ASSEMBLY

41 1 750455 TUBE ASSEMBLY

42 5 480232 CLAMP HALVES

43 5 480233 PLATE TWIN COVER

44 5 020600 WASHER, SP. LK. 5/16

45 5 016500 NUT, HEX 5/16—18NC

46 5 007805 SCREW, HEX HD. 5/16—18NC x 1 1/2 LG.

47 2 750451 HOSE ASSEMBLY

48 2 759017 DECAL, CAUTION

49 2 759016 DECAL, DANGER

7-9.1.0 R 5/94




(NMOQ/dN — LNO/NI ‘QAH)

‘501 (742} OAH TYIUHIA DNITIVLISHI

Ju043E SONNVHALH 1Y aMY (COLESL W

ZOLGSL) SIANS TIHOH TIVASNI QNI0HS %
Ts'd OLEE ©
Q3I¥IIHD JUNSSIHd 38 0L SH30NMAD
IYLNOZIHOH ONY TWoluas T
‘030000d HO
Q3dd4¥D 38 Q1 ElH0d N3IdC TV °L
TAlON IVEINIS =
V= "R
LA55Y 350H TS0 00 -
—_— = BEIBSL LuYd) BILESLE

{rGHE EY) Bhallu T MO 0L AL WD
OYIHNIE J0SuvEN | ET——a N0 JATwA mOud J50W

] ahLl | e

[ASEY ¥SOH BT -

UZISEL Luvd) 9al8sL
TRO WO 1L AR WD
MO T2 mOHd 350H

QYIHAING JqIEUYS
LT @2 e

(4557 3504 0L =
ICLBEL Luve) £1IBEL
T T T T

HO T mOS J50H

(xsz¥ 3mOH Z/1 6T =
DELASL Luvd) Lilgse
DMD MO 0L WAL U3
WO 3ATA RGHS F50H

ATHNUSSY dIDDIELN0 OIINVAdAH
0916G4—MY

{MMOHE E¥) BRiLLL
0 | oYW JOrEuvIN

—= | oHL E
CYIIONng J0Suvy
—== 9T LT

| — 0%

0t — IS 00 T X0
Bl 105 EIWLOD J0E W3 BE
£0 20| | ZEET
_____nff.
|
£ 26| |_zeee
L2 o T -5l ¥l
S LI NYILLYd 1708 SNLKNOW ¥3ddn | -SE
oz 35N SEIANTAT SHITIVLENI NIHM oz
i 310N
mqf..f”um.. |_-H¥
sl ke
6| [ ¥i 8y
B2 = i i L1
i (7 . i
¥
Zl ¥ 4
il e iy
I -1 1 BT
1
&l
g1 WD LOVHELIH OL ACOE
— OHYMODL HSNd —¥3AZT 3ATYA Tvnnvi (4]
A0 ON3LX3 Ol AQ08 MOud
b L¥MY TINd -H3A3T 3ATWA TVANYA (2)
S d (SH3ONTTIED WINGZTE0H]
e "D 1OVaLTY
MMOHS NOWWLMIMO JHL NI S3I0H DLW /e o 0L dn Tind —H3A37 3ATA T¥NNYK (4)
=- 13774 IW_.__._..n_ .._._.! oW Will 40 401 Gl WS ONaLX3 ol

030713M 38 OL ¥ Wil 20 3sve TII0H
144

HMOO HSNd —H3AT1 3ATWA TVANYA (5)

[SETONITAD TWOILEIA) "3I0N

R 5/64

7-9.20



HYDRAULIC OUTRIGGER ASSEMBLY AW-759160

M | ar. \ PART NO. DESCRIPTION

1 1 759101 MAIN CROSS TUBE

2 1 759103 SLIDE (STREET SIDE)

3 1 759102 SLIDE (CURB SIDE)

4 2 759140 TUBE ASSEMBLY (LEG)

5 2 759112 ANCHOR PIN

6 1 759117 CYLINDER ASSEMBLY, HORIZONTAL (STREET SIDE)
7 1 759116 CYLINDER ASSEMBLY, HORIZONTAL (CURB SIDE)
8 4 759111 TRUNNION BLOCK

9 B 759132 SCREW, HEX HD. 3/8-16NC x 2 3/4 LG.

10 2 759161 CYLINDER, VERTICAL

11 2 759115 SPACER, MAMNIFOLD

12 2 759133 MANIFOLD BLOCK

13 2 480231 MANIFOLD, OUTRIGGER

14 ke 003906 SCREW, SOC. HD. 5/16—18NC x 3 1/4 LG.

15 4 480230 VALVE, MANUAL OUTRIGGER

16 2 480221 TUBE ASSEMBLY (LEG)

17 2 759125 TUBE ASSEMBLY (LEG)

18 2 480220 TUBE ASSEMBLY (LEG)

19 2 759124 TUBE ASSEMBLY (LEG)

20 2 002608 SCREW, HEX HD. 1/4—20NC x 3/4 LG. SELF—TAPPING
21 1 750453 HOSE ASSEMBLY, OUTRIGGER PRESSURE (CURE SIDE)
22 1 759126 HOSE ASSEMBLY, OUTRIGGER TANK (CURB SIDE)
23 2 750452 HOSE ASSEMBLY, OUTRIGGER (STREET SIDE)
24 4 759127 HOSE ASSEMBLY

25 4 241175 ELL, 90" —6 ORB/-6 JIC

26 2 480195 ELL, 45° —6 ORB/-6 JIC

27 4 200892 ELL, 90" -6 NPT/-6 JIC

28 2 360048 ELL, 90" —6 NPT/-6 NPTF

29 4 330176 ELL, 90° —4 NPT/-4 JC

30 2 759134 ELL, 90" LONG —4 NPT/—4 JIC

31 4 759135 ADAPTER, BULKHEAD -4 JIC/—4 JIC

32 8 012202 SCREW, HEX HD. 5/8—1INC x 1 1/4 LG.

33 8 023800 WASHER, SP. LK. 5/8

34 Z 759137 ELL, 90" —6 ORB/—4 JIC

35 2 040581 DECAL, DANGER, STAND CLEAR

36 8 021100 WASHER, SP. LK. 3/8

37 4 005903 SCREW, SOC. HD. 1/4—20NC x 7/8 LG.

38 2 330273 ELL, 90° —4 NPT/-6 JIC

39 1 750456 TUBE ASSEMBLY

40 1 750454 TUBE ASSEMBLY

41 1 750455 TUBE ASSEMBLY

42 5 480232 CLAMP HALVES

43 5 480233 PLATE TWIN COVER

44 5 020600 WASHER, SP. LK. 5/16

45 5 016500 NUT, HEX 5/16—18NC

46 5 007805 SCREW, HEX HD. 5/16—18BNC x 1 1/2 LG.

47 2 750451 HOSE ASSEMBLY

48 2 759017 DECAL, CAUTION

49 2 759016 DECAL, DANGER

7-9.3.0 R 5/94



| BUMPER 1'
il

0

SIREET SIDE == 46
[

23

WELD HEAD OF BOLT TO ~~ RETURN (TANK)

BOTTOM/CENTER PONT .

OF BUMPER ADAPTER ~ _— PRESSURE

47

TO TEE—=q

TO VALVE —

€8 FLOW DIAGRAM

(VERTICAL P I
CYLINDER) e m—— (VERTICAL
STREET sipE  [ALd o H] [H a ]| 4|hlp CYLINDER)
(HORIZONTAL CYLINDER) GRS SI0E
STREET SIDE CURB SIDE

AW—759100 & 759160
HYDRAULIC OUTRIGGER ASSEMBLY
(HYD. IN/OUT — UP/DOWN)

7—9.4.0 R 5/94



AUTO CRANE COMPANY

Tulsa, Oklahoma

Safety Decal Section
8005H

Revision &/97

ITEM DESCRIPTION
1 CAUTION, WORK RULES

2 DANGER, OPERATOR TRAINING

3 WARNING, TAMPERING WITH OVERLOAD
4  DANGER, ELECTROCUTION HAZARD

5 DANGER, STAY CLEAR OF BOOM

6 DANGER, STAY CLEAR OF LOAD

7 WARNING, LOAD SENSOR TAMPERING
8 DANGER, SCISSORS POINT

9  CAUTION, HYD REQUIREMENTS

AUTO CRANE COMPANY

P.O. Box 580697, Tulsa, QK 74158-0697
4707 North Mingo Road, Tulsa, OK 74117
Phone (918) 836-0463

QTY

1

| ] — —_—

Ll BT 5 R

Sales Fax (918) 438-6688  Service Fax (918) 834-5979

8-1.0.0

FIG
s5D-1
SD-2
=0-3
SD-4
aD-5
sD-6
SD-7
sD-8
sD-9






Safety Decal Section

Revised 6/97

PART NO.: 040529

DECAL: ELECTROCUTION HAZARD

FUNCTION:  To inform the operator of the
hazard involved with contacting
electrical power lines with crane

— El_Fi:moc.urloH H-I.I.l-nu
DEATH OR SERIOUS INJURY

huﬂm_ WL RESA R MO Wi, L, O Q04D CORELE TG
;:’:,?f,.g‘,‘;g.,;f:ﬂ.,ﬁ ooty
USED ON: Articulated & Stiff Boom
Cranes
QUANTITY: 2 FIG. SD-4

PLACEMENT: Both sides of end of lower boom

PART NO.: 040517

DECAL: STAY CLEAR OF BOOM /%

FUNCTION:  To inform the operator of the /

hazard of proximity or contact / / / /% /}

with the crane boom during

operation. STAY CLEAH OF BOOM
USED ON: All cranes AT ALL TIMES
QUANTITY: 2 P/N 040517
PLACEMENT: Both sides of crown

F1G. SD-5

PART NO.: 040518
DECAL: STAY CLEAR

OF LOAD
FUNCTION:  To inform the e ?ﬁ%

aperator of the ;

hazard of

proximity or -:-:-:-:

contact with the STAY CLEAH OF LOAD
crane load AT ALL TIMES

during operation. P/N 040518
USED ON: All cranes

QUANTITY: 2 FIG. SD-6
PLACEMENT: Both sides of
crown plate

8-1.2.0









o

ITEM QTY P/
1 1 480130
2 1 480026
3 2 360801
4 1 240237

DESCRIPTION ITEM QTY
SHEAVE ASSEMBLY 5 1
HOOK, SWIVEL 6 1
ELOCK SIDE PLATE 7 2
SPACER, BUSHING 1" 0.D. 8 2

AW—-360603

006801
017800
360124
360605

TRAVELING BLOCK ASSEMBLY

8-4.0.0

DESCRIPTION

SCW, HX HD 1/2-20 x 4 LG.
NUT, HEX LOCK 1/2—20NF
PIN, HITCH

PIN, BLOCK

R 6/97






DISTANCE IN FEET

L 1.BOOM PIVOT POINT SHOWHN AT
e B'—0" ABOVE GROUND
/ F400 \“n ; | _
] 4175 2. WEIGHT OF LOAD HANDLING
— DEVICES ARE PART OF THE
LOAD AND MUST BE
8000 {4630 N[ —| DEDUCTED FRow THE
/ =L & N | CAPACITY
Laamj E'I 85 \'\k >:\33 15
o ~ NV TN
J / S \(m:-sa M
a3 S 4 LY
_'_/L?D ‘S S, '::ar.: \\ 3
™
I '\.HEEQJ .J"/ \. \\ =
B000 /\ 4740 \ \ fb(zgﬂu
75 S N "
RO0O 9 /;53 . h 3200
L ot =, ,r'/ ,\’* \ ﬁgﬂﬂ \ \
4\5\’\55'5 \ f)dﬁ- 35 \ \
N NZ540 \ \ \
OVER 4000 LBS. 5';;} \ \
USE DOUBLE UNE | [ 37 N |\ [ I —eees| \ 7
=== 13300
I 3735 \
= A\ L Ta370\ |
j I 155250

T T S, e S -
5000 _Eiﬁﬁ 3375 3000 2600 2400

115 |
3 2 1 0 1 2 3 45 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20

DISTANCE IN FEET

P/N 480010 J

AW—480010
LOAD CHART, 8005H

9-9.9.9 R 5/94



I "Th Tk

8

T s S T ey = e
AT e T R o e

-

¥ ey

o

Lot Pl iy,

b
k
1.\-
-1
3
4 i-__
)
H

o
.

AT VG

= -
e S e,

ey
x

s
rra

P.O. BOX 581510 . TULSA, OKLAHOMA 74158

Limited Warranty

Auto Crane will warranty to consumer for a period of twelve months from date of
purchasethat each new Auto Crane product itsells willbe freeunder normal useand
service, from defects in material and workmanship. Date of purchase will be
honored as either date of purchase by distributor or his date of sale of the product
as substantiated by Distributor Delivery Report.

Obligation of Auto Crane under this warranty is limited to replacement or repair of
parts that appear to manufacturer after review and/ or inspection to be defective.
This warranty does does not obligate Auto Crane to bear the cost of labor or
transportation charges in connection with the replacement or repair of defective
parts. Responsibility for customer's claims arising from misapplication, abuse,
misuse or alteration of equipment or parts lies with the distributor or user and no
warranty obligation is assumed in the drcumstances by Auto Crane.

Aute Crane will in no event be liable for any consequential damages or contingent
lizbilities arising out of the failure of any Auto Crane product or parts to operate

properly.

Auto Crane makes no warranty in respect to component accessories, same being
subject to the warranties of thelr respective manufacturers.

If field service, at the request of buyer, is rendered and fault is found not to be with
Aute Crane’s product, the buyer shall pay the time and expense of the field
representative. Claims for service labor or other expenses that have been incurred
by the buyer without appraval or authorization of Auto Crane will not be accepted.

AUTO CRANE COMPANY 15 UNDER NO OBLICATION TO EXTEND THIS
WARRANTY TO ANY CUSTOMER FOR WHICH AN AUTO CRANE WAR-
RANTY REGISTRATION CARD HAS NOT BEEN COMPLETED AND MAILED
TO AUTO CRANE COMPANY WITHIN FIFTEEN (15) DAYS AFTER DATE OF
FURCHASE.

i % “ur ¥ g 2 . L F
. b . v, __ Tﬂ-l-rx-—. i o] ".-E’P}F‘FE’_'EE* :ra"—;-"‘: :'?L! oy
: ST O S

B

o
T,









